For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 1 of 77

7254 Tractor

4WD Axle Assembly (Part 1)

(9]

L

\Aww {
Iy {

.m. m__g _gﬁm @ @ N ! mwm
Y "
? ¥ e 8 |
\\) 4 o0 ”

<

A_m L @ }mwmmv ”\nmmn

= /

I~ /

g n_M /ﬂﬂﬂmm”u._n“\

fe] e 41
% E
_ O
ﬁ// \av
o™ on
v @ 17
d ,/ Ny / “
, N\ \v j\ v\n i ) Ammm 4
Y 2% —/ =
(Q008) g [k, o
f 'vv“" \ 4.‘

,“lllll el 4 AWvl ////

D SN ruul Ny ~
Cngts) _Mﬁ, HO). T
/

A / \ o)
el / \ \ / | F
L Ly N iy 2
o s o ApL ST e ~. @
%) \ QA C o 5 4 ru - _v -
H N .._1 n Lz |

o | m, mm mmu i mma =
‘
MW_NEW ,/5..,

\ \
2 N
N
mm_. .,F N Y o)
et S\ [
S AN oo o=
A
NN
N NN D
NN T
4 N ©
_ o N O
To B
N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor

4WD Axle Assembly (Part 1)

Page 2 of 77

Ref#  Part Number Qty S/P/F  Description
1 IM-326021860 1 Housing Assembly, Axle Includes Ref. No. 2
2 IM-030500820 4 Pin, Dowel
3 IM-326345040 1 Housing, Axle LH
4  IM-398400440 1 Gauge, Oil Level
5 IM-322013110 2 Housing Assembly, Pinion Gear Includes Ref.
No. 2
6 IM-052300400 2 O-Ring
7  IM-040116204 2 Bearing, Ball
8 IM-040106303 2 Bearing, Ball
9 IM-036500047 2 Ring, Snap
10 IM-326240290 4 Gear, Final Pinion Idler
11 IM-322511091 2 Shatft, Idler Drive
12  IM-052300650 2 O-Ring
13 IM-322117840 1 S  Housing, Final Drive LH
14 IM-322117850 1 S Housing, Final Drive RH
15 IM-326240280 2 Gear, Final Drive Pinion
16  IM-042532006 2 Bearing, Tapered
17  IM-040106006 2 Bearing, Ball
18 IM-050600038 2 Seal, Oil
19 IM-064600016 2 Plug
20 IM-025100016 2 Washer, Seal
21  IM-025100012 3 Washer, Seal
22  IM-322212311 2 S  Housing, Final Drive
23  IM-326312330 2 S  Wheel Hub/Shaft
24  IM-326370450 2 Gear, Final Drive
25 IM-050609043 2 Seal, Oil, 35mm x 55mm x 15mm
26  IM-040106205 2 Bearing, Ball
27  IM-040106206 2 Bearing, Ball
28 IM-036100030 2 Ring, Snap
29 IM-330310712 2 Kingpin
30 IM-334525190 1 Arm, Steering LH
31 IM-334525200 1 Arm, Steering RH
32 IM-011511025 12 Bolt, M10 x 25
33 IM-011511030 4 Bolt, M10 x 30
34 IM-011510820 12 Bolt, M8 x 20
35 IM-11510825 8 Bolt, M8 x 25
36 IM-010311035 2 Bolt, M10 x 35
37 IM-010301212 3 Bolt, M12 x 12
38 IM-020900008 2 Nut, M8
39 IM-399234470 2 Collar
40 IM-010310825 2 Bolt, M8 x 25
41  IM-334712010 1 Rod, Tie
42  IM-334801170 1 Tie Rod End, LH Includes Ref. Nos. 43 thru 46
43 2 Spring, Dust Cover (With Cover, Dust)
44  |M-334810207 2 Cover, Dust
45  IM-334810209 2 Nut, Castle, M12 x 1.25
46  IM-030103025 2 S  Pin,Cotter
47  IM-334801150 1 Tie Rod End, RH Includes Ref. Nos. 43 thru
46
48  IM-020109029 1 Nut, Jam, LH Thrd
49  IM-020800014 Nut, Jam, M14 RH Thrd
50

IM-02510002Q \ A\ m);mowerpyaﬁes EOM



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor Page 3 of 77
4WD Axle Assembly (Part 1)

Ref#  Part Number Qty S/P/F  Description
51 IM-040106304 2 Bearing, Ball
52  IM-199280540 AR Shim, 0.2T
53  IM-199280550 AR Shim, 0.5T

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 4 of 77

7254 Tractor

4WD Axle Assembly (Part 2)

m/ -
o .muun..nln..

A
A

\

‘Au \ l\\\ p f\ "\,
SNy T ey @ _

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor Page 5 of 77
4WD Axle Assembly (Part 2)
Ref#  Part Number Qty S/P/F  Description
1 IM-322017890 1 Mtg. Bracket, Axle Front Includes Ref. No. 2
2  IM-398510090 1 Bushing
3 IM-322017900 1 Mtg. Bracket, Axle Rear Includes Ref. No. 4
4  |M-398510450 1 Bushing
5 IM-050301140 1 Seal, Oil
6 IM-399261550 1 Washer, Thrust
7 IM-050309056 1 Seal, Oil
8 IM-399261580 1 Washer, Thrust
9 IM-060620000 2 Fitting, Grease
10  IM-395910030 1 Shim Kit, Service Only
11 IM-399234160 1 Collar
12 IM-052100210 1 O-Ring
13  IM-020109079 1 Nut
14 IM-326211011 1 Shatft, Differential LH
15 IM-326211021 1 Shaft, Differential RH
16  IM-199280630 AR Shim, 0.1T
17  IM-199280640 AR Shim, 0.2T
18  IM-199280650 AR Shim, 0.5T
19 IM-040106305 1 Bearing, Ball
20 IM-399211140 1 Spacer
21  IM-040156305 1 Bearing, Ball
22  IM-326110490 1 Housing, Differential
23 IM-399310150 3 Plate, Locking
24  IM-010110816 6 Bolt, M8 x 16
25 IM-326130160 1 Shaft, Pinion
26  IM-030300540 1 Pin, Spring
27  IM-322050621 1 Gear Set, Ring and Pinion
28 IM-326160060 2 Gear, Pinion
29 IM-399261070 2 Washer, Thrust
30 IM-326140200 2 Gear, Differential
31 IM-040106304 2 Bearing, Ball
32  IM-399211130 1 Spacer
33 IM-199281030 AR Shim, 0.1T
34 IM-199281040 AR Shim, 0.2T
35 IM-199281050 AR Shim, 0.5T
36 IM-399260530 1 Washer, Thrust
37 IM-199281240 AR Shim, 0.1T
38 IM-199281250 AR Shim, 0.2T
39 IM-199280430 AR Shim, 0.5T
40 IM-042530205 2 Bearing, Tapered Roller
41  IM-050209004 1 Seal, Oil

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 6 of 77

7254 Tractor

4WD Traction Drive

a%g%gu&,

\%%@wgw

g
\\NWMU
\\\L.kmmwww@
\\\\\\ hy S8
ﬁ 5
me \\\\\\\\ RW\\\,\/N)
S .
|
-
- \\\L‘h@
@
(o]

_ "]
1‘/ /// m'm\l-\l\lll_ ]

/A ‘
YL

N ,./ m); / R o
v/ N 2= A
A \ S AN
\,\f%\ AN
-\ ARG AN § . AN
=, Sd vﬁmw\wwﬁ@
o M‘W/A%.\m\\ \\“WMHUMH// /MHW
S S N
TRESRLE TN N
RO NV ANE
NS YRR W P
WS VA v RV
G e \m\ N/
P UAW / /f(YA,lN\ N
e E/MXHHHH ﬂﬂﬂﬁﬂwﬁ//v - \W Ny ﬂ\ S
G Ww/_// @ /%MNW@“ b/_wwmww,/
7 W//; . s = MNV/M\N/H\
I RN Sy ]
\ \ MH\ }WMV y ,\\‘wwwwmwwwwwmmmwm M\\H\\\\WMW
- \ e S0NGZY 4T
/Wwwmwp S - /// AMWW.\@ ‘\W&MWVﬁvw =~ N(”,\nw / m_\u
(& ~ NS T a ﬁw&\ '/
o4 [N AR A S AT
RSy (NS S
=2 N
//f\ﬁyww By j

R N,

G N oS

N i
vwwwwﬂmw & WV e &w‘\\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor
4WD Traction Drive

Page 7 of 77

Ref#  Part Number Qty S/P/F  Description
1 603-0906 1 Pin Assembly, 2 Speed
2 710-0573 4 Screw, Hex Cap Lock, 5/16-18 x 1.25 GR5
3  710-3006 1 /P Screw, Cup Set, 5/16-18 x 3/8
4  711-1339 1 Shaft, Motor
5 711-1344 1 S  Shaft, Pinion, 16T
6 711-1372 1 Shaft, 4AWD
7  711-1397 1 Shaft, 2 Speed Actuator
8  715-0159 1 Pin, Spirol, 3/16 x .875
9 716-0185 1 Ring, Retaining
10 716-0384 1 Ring, Retaining
11  716-0387 1 Ring, Retaining
12 716-0393 1 Ring, Retaining
13  716-0396 1 Clip, Rotor
14 717-3472 1 Gear, Drive Pinion, LO 24T:17T
15  717-3473 1 Gear, Drive Pinion, HI 33T: 17T
16 717-3480 1 Gear, Drive, LO:59T; HI 50T
17  717-3484 1 Clutch, Overrunning
18 718-0674 1 Cover, Front
19 718-0678 1 Spacer, Drive
20 718-3116 1 Collar, 2 Speed
21  721-0496 1 Seal, Oil
22  721-0501 1 O-Ring
23  721-0507 1 Seal, Oil
24  732-0863 1 S  Spring, Detent
25 736-0715 1 Washer, Thrust
26 741-0862 1 /P Ball, Detent
27  741-1106 1 Bearing, Ball
28 741-1107 1 Bearing, Ball
29  741-1109 1 Bearing, Angular Contact Ball
30 741-1112 1 Bearing, Thrust
31 741-3037 1 S Bearing, Ball
32  741-3057 1 S  Bearing, Ball
33 741-3118 2 Bearing, Sleeve
34  748-3096 1 Yoke, 2 Speed

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 8 of 77

7254 Tractor

ission

4WD Transm

o] I
o S ga

/5>////x

N

T,

Fvnmwmwm

[
[fe]

-

o~

\\i@muwwi \/@ 7

r

o
<

4M§J

- w

o

-

I~ o=

(3] A.._/_
_, ]
SN ) —
/ n-' mU.k
/ / . -
R mmﬁ/w "

. <]
/ o~ = )
A\ L 0 <t
\ + ]
T “ )
e
G .*\\\\_
[4p]
« .
~t ) ///h
Dy R B o ere ) )
=W : ,, 0
WV 4 O S & ) -~
" o — i . HHHHH.HHH\HHHH\HU
A / L MW _\\\\‘d N / E /
Lt ’ ! ~,
w e . \\\ymy//// A1m
3 Vad C e
™~ | @7 NN e ”
' Jr,’r»am /M/MWWWI#\ \w@ y ,@nmx
[ B Y ENTE )
P~ - / 7 N [ e N
N R < A
/ w“\\\ yiﬁm/ \\ /MMV\NN
\\\\\ - - - \\m =, /A) \ \W“\
p E=o \y \“&\
TN wv H\\ ) \ {
AN . ey \V_WW#%N &H\\ 5
O . 3 (= N
s o8
Voo W St
WWV zﬂgmmﬁ s
e i s N
= =43
3 ||||| .44.# ﬂ - &=L
/) \wwwummmm Egﬂwwwﬂwwv
«Wﬁm I Y
mM\ mmm“nﬂrx / Dymv\\ \
7o e ity A= - - T
A..MU \\N&\;/ﬂmnw\\ﬂ E mwv N W%M \ \i _ NJ
R MWMM\HA /, HHHH\ //m & - /V/V,W&\k\Nq\ ;.
AR R \ T nq‘& .
NI N\ s hnnlt%w
N /(Vo RV N _ﬁ
Y @ | <
R NN o <t
\al@w / !
T % ° '
[ / ,
w ACIE T
(] m\ w 7 H\\\\\NW\\\ ,L
B 1 i . B
e \w ~
{
A.F \\\__-.wwv Aqu, ﬁm
© - X .
[en] // / 47
< /// o
\ 0
©w
-

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor
4WD Transmission

Page 9 of 77

Ref#  Part Number Qty S/P/F  Description
737-3025 1 /P Transmission Oil, 1 Qt 6 gal.
737-3062 1 /P Transmission QOil, 1 Gal
737-3035 1 /P Transmission Oil, 5 Gal
759-3958 1 Sealant, Loctite(R) Black, 5.3 oz as required
1 603-0688A 1 /P Arm, Hydro Control
2 603-0712A 1 Bracket, Transmission Mtg. RH
3 603-0713A 1 S  Bracket, Transmission Mtg. RH
4  619-3059 1 S  Cover, Transmission Housing
5 703-3577 1 Plate, Feedback
6  703-3715 1 S Baffle, Qil
7 703-05041 1 Arm, Neutral RH
8 703-05042 1 Arm, Neutral LH
9 710-0294 4 Screw, Hex Cap, 1/4-20 x .375 GR5
10 710-0591 1 /P Screw, Hex Cap Lock, 3.8-24 x 1.0 GR5
11  710-0833 4 /P Screw, Hex Cap, 5/16-18 x 5.25 GR5
12 710-1633 1 Screw, Plug, M14 x 1.5 x .827
13  710-1853 1 Screw, Hex Special Set, 5/16-18 x .625
14  710-3005 4 /P Screw, Hex Cap, 3/8-16 x 1.25 GR5
15  710-3013 2 /P Screw, Hex Cap, 1/4-20 x .5 GR5
16  710-3032 6 /P Screw, Hex Cap, 1/2-13 x 1.25 GR5
17  710-3120 9 Screw, Hex Cap Lock, 3/8-16 x 1.5 GR5
18  710-3262 2 Screw, Low Hd. Cap, 3/8-16 x .75
19 711-1355 1 Shaft, Rock
20 712-0431 2 S  Nut, Hex Flange Lock, 3/8-16
21 716-0111 1 /P Ring, Retaining
22  716-0195 1 Ring, Retaining
23  717-3507 1 S  Pump, Hydrostatic Transmission
24  718-3131 1 Pump, Auxiliary Hydraulic
25  719-3166 1 Arm, Upper Hitch RH
26  719-3167 1 Arm, Upper Hitch LH
27  721-0501 1 O-Ring, 2.987 ID x .103 Dia
28  721-0510 2 Seal, Oil, 1.5x 2.0 x .25
29  723-3071 1 Filter, Oil, Hydraulic System use with
737-3105 Fitting, Nipple
29  723-04032A 1 Filter, Oil, Reverse Flow style Not shown, use
with 619-04163, Refer to Service Advisory
CC-566
29  619-04163 1 S  Housing, Reverse Flow Not shown, use with
723-04032A, Refer to Service Advisory
CC-566
30 723-3014 1 S  Filter, Ol
31 723-3021 1 /P Breather, Transmission
32  725-3272 1 Sensor, RPM
33 727-3012 2 /P Fitting, 90 degree
34 727-3176 1 Tube, Auxiliary Pump Suction
35 727-3181 1 Tube, Hydro Suction
36 731-04018 1 Grommet
37 732-1162 1 Spring, Extension
38  736-3052 2 /P Washer, Flat, .406 x 1.0 x .105
39 737-0146 1 S  Fitting, Grease
40  737-0349 2 Plug, Fitting
i 7378105 WWW.MYIMOWer &k SiGomsole



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor
4WD Transmission

Page 10 of 77

Ref#  Part Number Qty Description
42  737-3108 1 Fitting, 90 degree
43  737-3111 1 Fitting, 90 degree
44  737-3112 1 Fitting, Straight
45  737-3113 2 Fitting, Straight
46  738-0108 1 Screw, Shoulder, .498 Dia x 1.45
47  738-0430 1 Screw, Shoulder, .50 Dia x .685
48  738-04001 4 Screw, Shoulder, .625 x .18: 1/2-13
49  741-1110 2 Bearing, Sleeve, 1.52 x 1.75x 1.0
50 750-1208 4 Spacer, .40x 1.0x 3.9
51  750-1239 2 Spacer, 1.52 x 2.25 x .188
52  737-04018 1 Dipstick

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 11 of 77

7254 Tractor
Air Filter

A ,,,
N © o

e N\ N e YN\
/ ““\ \ » o — AN\

\
\ 7
/,. A \ m“ ,

o™ A w2 wu

N s

w0

e
s

VJJII\\ ‘

!

o
o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor Page 12 of 77
Air Filter
Ref#  Part Number Qty S/P/F  Description

1 KM-11011-2314 1 Case, Air Filter Body
2 KM-11011-2315 1 S  Case, Air Filter Upper
3 KM-11011-2316 1 Case, Air Filter Lower
4 KM-11013-2195 1 S  Element, Air Filter
5 KM-11013-2194 1 Precleaner, Foam
6 KM-11051-2088 1 Bracket
7 KM-11051-2089 1 Bracket, Air Filter
8 KM-11061-2085 1 Gasket, Air Filter
9 KM-92004-2152 1 Stud, 6 x 30

10 KM-92015-2138 1 Nut

11  KM-92093-2113 1 S Seal

12 KM-92200-2136 1 Washer

13 KM-92210-2079 1 Nut

14 KM-130G0614 3 Bolt, Flanged

15 KM-130G0630 3 /P Bolt, Flanged

16 KM-317R0800 1 /P Nut, Hex

17 KM-461F0800 1 S  Washer, Spring

WWW.mymowerparts.com



Page 13 of 77

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor

<r
\ 170 T ]
w___ &
/ T AR, [ _/,,
. , ST TN TN
// 7/ - ?AA\J/ \
N ~— A )] Sy
e N\ a8 K@
\ X W.M M~ w L &
w8 3 €~ e TR
\ A [ 1 Gy
/\W \\\\\ . IIIII /Nr. e =
o \ B uHmu\w - i]m,mafl,-!&“\ el MMW\ ) - )
) MMHV o 7 wrﬂ m\ ¥ w‘ .|W”, e —
T m S NS e O
- O e
o AWU v ' o AR Lo
SN Sar N S
oL ‘\mﬁfwlﬂlll r/ N N AN‘N\\\KMW N .-—.,.1”””WUW C
7R N b e - 4
o % o ™ )
AN ™~ +
3 IR o J
on * ) ﬂ T / e
r o0 [{=] \ 3 , \\ \“\_
-~ o o // — / \\ P \\ 7 p
nE S
— , D \ Wﬁmuuuu\sw
i ; : , iy R
ey, R 4 W
A\./T@% %g = — LS RN 7 @waﬁ@u\\
) ~ A NS @ b " o I s
SN Y FUO GV T\ ALK 6D | U \wy\\ / @)
e A7) AN 2 \LRE L pn 1 OO0 [ » L/
y \A\ S \\\m 5 M“ o / g WMHJMM\ = izww\\, -1 S W / \ \ \ / & ¥,
S A @ MY P A% NN \
/ w o, N g ) \ >
, (Y |
© o T
o o= S Na g e on o
<t ﬂ\ ,/ A/w, ,,/ ,\MWM\\\ \\\\.H\\u\\ P < o -
a e A
e Ny T D
o SNV = oy
- v oo wawwmy[vm A MMAMM\\
S - AV T
A ‘mymmfu// - lﬂ ~ \\1’
e / ﬁ / AN
o , 0
by o

Auxiliary Hydraulic Loader Valve (If Equipped)



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor
Auxiliary Hydraulic Loader Valve (If Equipped)

Page 14 of 77

Ref#  Part Number Qty S/P/F  Description
1 603-0813 1 S  Pivot Bracket Assembly
2 603-0862 1 Valve Handle Assembly
3  703-3598-0637 1 /P Loader Valve Mount Bracket
4  703-3972-0637 1 /P Fitting Mount Plate
5 703-3973-0637 1 /P Rear Fitting Mount Plate
6  710-0501 2 /P Hex Screw, 1/4-20, 2.00, Gr5
7  710-0599 2 /P Hex Wash. Hd. Tapp Screw 1/4-20 x .50
8  710-0604A 2 /P Hex Wash. Hd. Tapp Screw 5/16-18 x .625
9 710-1260A 4 /P Hex Wash. Hd. Tapp Screw 5/16-18 x .75
10 711-1611 1 Valve Pivot Shaft
11  711-1624 1 Valve Spool Link
12 711-1637 1 Ball Joint Pivot Stud
13  711-1642 1 Clevis Pin, .199 x .8125
14  712-0256 2 /P Jam Nut, 5/16-24, Gr2
15 712-0324 2 /P Hex Lock Nut, 1/4-20, Gr8, Nylon
16  713-3000 1 S  Chain Link
17  714-0104 1 S Internal Cotter Pin
18 716-0865 2 /P Snap Ring, .5
19 718-3138 1 S  Auxiliary Hydraulic Pump
759-3964 2 Pin, Dowel
759-3965 4 S  Bolt, Mounting
759-3966 1 Coupler, Splined
20 718-3140 1 Loader Control Valve
21  723-0488 1 S Ball Joint, .3125 Id x 5/16-24
22  727-3012 2 /P Fitting, 90° 6-6 Orb
23 727-3206 1 Tube, Tandum Pump Suction
24  727-3210 1 Tube, Hydraulic - Bucket Rollback
25 727-3211 1 Tube, Hydraulic - Bucket Dump
26  727-3212 1 Tube, Hydraulic - Boom Lift
27  727-3213 1 Tube, Hydraulic - Boom Lower
28  727-3224 2 Coupling, Male Hydraulic, 3/8-18
29  727-3225 2 Coupling, Female Hydr. 3/8-18
30 727-3226 1 Tube, Auxiliary Pump Pressure
31 727-3227 1 Tube, Valve Pressure
32 727-3228 1 Tube, Valve Return
33  727-3229 1 Tube, Valve Return
34 727-3261 2 Plug, Hydraulic Coupler - Male
35 727-3262 2 /P Plug, Hydraulic Coupler - Female
36 731-3353 1 Knob, 1.625 Dia x 3/8-16 Thd
37 731-3374 1 /P Washer, Indicator - Red
38  731-3375 1 /P Washer, Indicator - Yellow
39 731-3376 1 /P Washer, Indicator - Green
40  731-3377 1 /P Washer, Indicator - Blue
41  735-0696 1 Joystick Boot
42  737-3111 1 Fitting, 90° -8 Orb
43  737-3112 2 Fitting, Straight -8 Orb
44  737-3113 2 Fitting, Straight
45  737-3125 2 Fitting, Straight - 6 Orb
46  737-3129 4 Fitting, Bulkhead 3/4-16 x 3/8-18
47  737-3130 2 Fitting, Bulkhead 3/4-16 x 3/4-16
48  750-0845 1 S  Spacer,.341D x.50D x .31

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 15 of 77

WWW.mymowerparts.com

Battery And Electrical

7254 Tractor



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor
Battery And Electrical

Page 16 of 77

Ref#  Part Number Qty S/P/F  Description
629-3060 1 Harness, Main Wire Not Shwn
2 703-4104-0637 1 /P Strap, Battery Holddown
3 7034131 1 S Bracket, Fuse Center
4  710-0206 2 /P Screw, Hex Cap, 1/4-10 x .875 GR5
5 710-0599 2 /P Screw, Hex Wash Hd. Tapp 1/4-20 x .5
6 712-0324 2 /P Nut, Hex Nylon Insert Lock, 1/4-20
7 712-0421 2 Nut, Wing w/Bell Washer, 5/16-18
8 725-3174 1 S  Battery, 500 cca Dry
9  725-3273 1 Switch, PTO Reverse Override
10 747-3433 2 Rod, Battery Holddown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 17 of 77

7254 Tractor
Carburetor

s \ / _,

= ,_.c\\ /o \suu / y Jpv)

\ 1.““/

\ - \ L//”/ \_ VV
(O = N 0
\\ ﬁ!l\\ \\\ \nu HNH.I /m /ﬁ.\/ n
¢/, _ / X\ \0
\ \ N kwwyr\ -

e ———

w
Am ﬁyl!& /\_-n
Y/ AP
y %ww{_w\ ,_u mmmwu\nw\
A ‘__\.\ ,
/ __\% wlw\\e NS \\ \\
‘__: ||||| /
/ D/ /
BT

& w.f < _ﬁ |
W7 N \ / AN
\ mmﬁ N Wwww X mmm./w/ V\mw,& wwwwuw
)
W . ‘_u.m._ - __.u
“ﬁ _m = W‘M\mﬂ
umw,n,nmmw: vA ymnmmwu. / ww mw\\ﬁ“mu
mmxx““w_\ﬁ\ Am Py, h _ / /Wmmm“mm
A
= o
A

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor Page 18 of 77
Carburetor
Ref#  Part Number Qty S/P/F  Description
1 KM-11060-2468 1 Gasket, Intake Manifold
2 KM-11060-2469 1 Gasket, Intake Manifold
3 KM-11060-2471 2 Gasket, Intake Pipe
4 KM-11061-2075 1 Gasket
5 KM-15003-2786 1 S  Carburetor Assembly
6 KM-16060-2194 1 Pipe, Intake
7 KM-16073-2206 1 Insulator
8 KM-16146-2227 1 Cover Assembly
9 KM-16183-2006 1 Float Assembly
10 KM-16184-2007 1 Chamber, Float
11 KM-16185-2041 1 Valve Assembly, Throttle
12 KM-16186-2036 1 Valve Assembly, Choke
13 KM-23013-2059 1 Screw Assembly
14  KM-23013-2063 1 Screw Assembly
15 KM-59076-2065 1 Manifold, Intake
16 KM-92037-1610 1 Clamp
17  KM-92063-2353 1 Jet, Main, #110
KM-92063-2410 AR Jet, Main, #105
KM-92063-2420 AR Jet, Main, #107.5
18 KM-92063-2370 1 Jet, Main, #111.3
KM-92063-2380 AR Jet, Main, #106.3
KM-92063-2421 AR Jet, Main, #108.8
19 KM-92064-2106 2 Jet, Pilot, #45
20 KM-130G0825 8 Bolt, Flanged
21  KM-130T06110 4 Bolt, Flanged
22  KM-701Q061000 1 Tube, PVC
KM-21188-2011 1 Solenoid, Shutdown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 19 of 77

7254 Tractor

Control Linkage And Governor

o) M.mw (o)} / //

oY 0o
_- /, /

y mmﬁg
ﬁ :@_H

|
m :om
-w A\

A
/ 7
([
N L0
- N

Lo

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor

Control Linkage And Governor

Page 20 of 77

Ref#  Part Number Qty S/P/F  Description
1 KM-11051-2113 1 Bracket
2 KM-13168-2466 1 Lever, Throttle
3  KM-13168-2467 1 Lever, Choke
4 KM-16169-2142 1 Link, Choke
5 KM-16171-2091 1 Link
6 KM-21187-2073 1 Arm Assembly
7 KM-39003-2091 1 Arm, Governor Pivot
8 KM-39129-2099 1 Spring, Governor
9 KM-42036-2060 1 Sleeve
10 KM-49110-2094 1 Gear Assembly, Governor
11 KM-49113-2170 1 Panel, Control Complete
12 KM-92002-1902 1 Bolt
13 KM-92002-2269 1 Bolt
14  KM-92009-2381 2 Screw, 5 x 30
15 KM-92015-1339 2 /P Nut
16  KM-92022-2372 1 Washer, 6 x 19 x 1.2
17  KM-92027-1461 1 Collar
18 KM-92037-2209 2 Clamp
19 KM-92143-2135 2 Collar, 6 x 13 x 2.3
20 KM-92143-2148 1 Collar
21  KM-92144-2052 1 Spring
22  KM-92145-2058 1 Spring
23 KM-92145-2095 1 Spring
24  KM-92150-2182 2 /P Bolt,5x18
25  KM-92200-2035 1 Washer
26 KM-92200-2108 2 Washer, 6.5 x 22 x 1.2
27  KM-92200-2120 1 Washer, 8.3 x 16 x 2.3
28  KM-92200-2122 1 Washer, 6.2 x 30 x 0.5
29 KM-130B0630 2 Bolt, Flanged
30 KM-130G0614 2 Bolt, Flanged
31 KM-311B0600 1 S Nut, Hex
32 KM-312B0500 2 Nut, Hex
33 KM-411B0600 1 Washer, Plain
34 KM-48237000 1 Circlip, E-Ring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 21 of 77

7254 Tractor
Controls

<t
I~ (] 0_/_
™ r~ _.q_u AN
ﬁ e F //
\/ II/II \\ / . ///
, g \ m e
Y N
’ \ R . /
- y /
A A
N\ W 4%
. s N s ) -
i - . ! /// 5, \Mwu ,\WW.‘TI o™
/ LT
o o | (1]a] B /7 s N /_
S ...lllill_ \ [ - qmﬂ A , /)
. , © { mww‘-/ NS
= O AN
. R — Ny N
AN / 3 ey N
DY 2 N
AN / \ ,ﬂu W
/ﬂ/ . / ﬂ/, Y, /NN/
\ A 5 ﬂ/ ™. A\ W
ANY NN m i) I e www AN
/U/ ©w AT 4 %\\ — - \ /R y; \_/y N
/,A.Tf:!nr_ ' \B) L /!wmﬁmwmv i D AW
AN 5 — o i / b AN
W \ <t ke x\\ / Am\}HH// /7 //,
A N M ==Y S NN
R ‘ ﬁ L. AN A | A\
\ ~ L / N Yy
N 4 / - gy Y N\
/N/ A .Mv sy, AHNW//H,W 4 \ _mw\uuuwm ///
N\ : w T — I A wmv /& < A\
\ , Ll S e \\
A\ \ / \w” & \%WM / / ﬁ\ /7 o
\\ \ ) - SNGE W\ ©
/7 ) R f!mmv / \\m ~N2 /7 \_
N\ ‘ a Ay S: N
/N/ \ v _141..Jm ) \\\ \\ /ﬂ/\.v\
/ & (g 8 ¥
W , / lem ~L A
/, \ , [t IRTs] <t ..!-vmw N
N \ / [ e I\ N
| N / =P W\ N
// , N 4 AN J
\\ ' o NI Y ) - Ny
'\ » . \ ” ] W e
\ ) 3¢} _,/ /_.o_w == == ] ™ P
\ - AN T s .
e \ ™~ o) n VA
o /M, @M % COWER, prs
o N - N, &F\le ™ «w
L /\ﬁmw e @ / = & \_
li..vbmmw ~— N 3 / -
MAM WFIII o W o <~
e~ A .AH. Al [Te)
Y oy ] .av\ e _R_._ ﬁ ﬁ/ o
e . I N,
ﬁ ~ N | Mq Y A mv:‘r/ /ﬂ/ . A N\ /gr i \_
N ®© Y /4 ~ AN \ N 2 ,
NN ~ R N N
A - o R I N cwuﬂw@%‘w@ﬂm&m
S N A T
[ S {0 / ( \ \ #
> T 4.5
o e T v l D A N \@
Al ( /f oo N \ h
ol T \
~ [ ﬂ\\ MW /&
-
Amv o N 32}
oy 4
w0 M~
~] o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor Page 22 of 77
Controls
Ref#  Part Number Qty S/P/F  Description
1 603-0671 1 Shaft Assembly, Brake
2 603-0672 1 S  Shaft Assembly, Forward
3 603-0673A 1 Link Assembly, Pedal
4  603-0674A 1 Plate, Bearing
5 603-0678 1 Link Assembly, Brake LH
6 603-0679A 1 Link Assembly, Parking Brake
7  603-0680 1 Link Assembly, Brake RH
8 603-0749 1 Shaft Assembly, Differential
9 603-0770 1 Link, PTO Select
10 703-3152 1 Bracket, Reverse Switch
11  703-3541 1 Bracket, Differential Pivot
12 703-3571 1 Handle, PTO
13  703-3575 1 Link, Differential Pivot
14 703-3582 1 Bracket, Diff. Actuator Mtg.
15  703-4099 1 S  Bracket, Reverse Switch
16  710-0599 2 /P Screw, Hex Wash Hd Tapp 1/4-20 x .5
17  710-0642 4 /P Screw, Hex Wash Hd Tapp 1/4-20 x .75
18 710-1260A 12 /P Screw, Hex Wash Hd Tapp 5/16-18 x .75
19  710-0654A 2 /P Screw, Hex Wash Hd Tapp 3/8-16 x 1.0
20 711-0415 1 S  Pin, Clevis, 3/8 x 1.75
21  711-0723A 3 S  Ferrule, 3/8-24 x .375 Dia. Hdn
22  711-1362 3 Ferrule, Brake
23  711-3397 1 Ferrule, 3/8-24 x .37
24  712-0239 3 S Nut, Hex Lock, 1/2-20
25  712-0379 1 /P Nut, Hex Flange Lock, 3/8-24
26 712-0431 1 S  Nut, Hex Flange Lock, 3/8-16
27 712-0711 1 /P Nut, Hex Jam, 3/8-24
28  712-3027 3 S  Nut, Hex Flange Lock, 1/4-20
29  712-3077 2 /P Nut, Hex, M8 x 1.25 GR8.8
30 713-3000 1 S  Link, Chain
31 714-0104 11 S  Pin, Internal Cotter
32 714-0147 2 /P Pin, Internal Cotter
33  714-3020 1 /P Pin, Internal Cotter
34 725-3164A 1 S Switch, Plunger
35 725-3191A 1 S  Switch, Plunger
36  727-04033 1 S  Cylinder, Damper
37 731-3296 1 Pedal, Brake
38  731-3299A 1 Pedal, Forward/Reverse
39 731-3320 1 Pedal, Differential
40 731-3321 1 Grip, Handle
41  732-0324 2 Spring, Compression
42  732-0756A 1 S  Spring, Torsion
43  732-0859 1 S  Spring, Rev/No Cut
44  732-3065 1 Spring, Compression
45  732-3117 1 Spring, Switch Actuator
46  732-3118 1 Spring, Extension
47  736-0173 3 /P Washer, Flat, .28 x .74 x .063
48  736-0185 2 S  Washer, Flat, .375 x .738 x .063
49  736-0232 1 S  Washer, Wave, .53 x .78 x .013
50 736-3019 3 Washer, Flat, .53 x .1.06 x .134
51  736-3069 1 Washer, Flat, .53 x .875 x .15
52  738-0509 1 Screw, Shoulder, .50 x 1.825
53

738-0533 WWW. my.mov\?erlﬁm§|@@ , 498 X 1.635



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor Page 23 of 77
Controls
Ref#  Part Number Qty S/P/F  Description

54  738-0689 1 S  Screw, Shoulder 1/2 x .180: 3/8-24
55  741-0491 2 Bearing, Nylon. .50 ID x .341
56  741-0598 2 S  Bearing, Hex Flange, .752 ID
57  741-3073 2 S Bearing, Flange, .375 x .58 x .25
58 741-3074 2 Bearing, Flange .626 x .938 x .344
59  741-3084 2 Bearing, Flange .751 x 1.125 x .375
60 747-3396 1 Rod, Hydro Control
61  747-3399 1 S Rod, Brake, LH
62  747-3400 1 Rod, Brake, RH
63 747-3414 1 Rod, PTO Control
64  747-3428 1 Rod, Diff. Lock Control

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 24 of 77

7254 Tractor
Cooling

Pl

S ..l|||..“.._ .|..._.A

-
=

vt
- o

%37

%

J N\
SR Ne,
j M| \a -
QW | B
ﬁ . AN/ it
N\ e
_mmw1n\ Lb // ) P
N / Am B
=== A / w. kn\\\\\
e /mv ™) /aw_
e\
T \\\\ _pri® N /V Mﬂw
_; mem_nm" \ \g
Sl WL
N
e
. \\\ - LEC
~
L%
< -
)
v‘tﬂ\\ 7_\
N
AP
i
o @ ~t ) N
\_ n_,v T n__o_
,/ i ///J B _/ mw_ f/,,_ N
3 T~ PN B o
) N 1..}.75 (s} I )
| “.m_” L. ﬂw/ Wg Auo
ﬁv, //,b'm _ A - Wu [aY]
- \,-Lﬁm ) ,l.wnmm_. \ “ v.‘r,,./
g m “/_ \ i..c/ 8
b ) l,//
A g M
\\\ ”M \\
[ D (
M~ ﬂ\\ \\n_m@ 93
LD —\
4p]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor Page 25 of 77
Cooling
Ref#  Part Number Qty S/P/F  Description
1 KM-11009-3028 2 Gasket
2 KM-11060-2475 1 Gasket, Thermostat
3  KM-13107-2097 1 Shaft, Impeller
4 KM-13107-2246 1 Shaft, Pulley
5 KM-13304-6010 1 Housing Assembly Includes Ref. Nos. 23, 25
& 45
6 KM-16142-2077 1 Cover, Pump
7 KM-16160-2127 1 Body, Upper
8 KM-16160-6001 1 Body, Valve
9 KM-39062-2084 1 Hose, Cooling
10 KM-39062-2088 1 S  Hose, Cooling
11 KM-39062-2089 1 S  Hose, Cooling
12 KM-41077-2064 1 Adapter
13  KM-49044-2063 1 S  Pump Assembly, Water
14  KM-49054-2058 1 Thermostat
15 KM-49063-1054 1 S  Seal, Mechanical
16 KM-59011-2058 1 Belt
17  KM-59041-2092 1 Fan
18 KM-59051-2355 1 Gear, Spur, 25T
19 KM-59091-2054 1 Pulley
20 KM-59091-20559H 1 Pulley
21  KM-59256-2069 1 Impeller
22  KM-59336-2078 1 Case, Pump
23 KM-92026-2311 1 Spacer, 12x18x 1.4
24  KM-92043-2237 1 Pin
25 KM-92045-2191 2 Bearing, Ball
26  KM-92049-2111 1 Seal, Ol
27 KM-92170-1284 2 Clamp
28  KM-92171-2056 4 Clamp
29 KM-92180-2013 AR Shim, T=0.6
30 KM-92180-2014 AR Shim, T=1.2
31 KM-92200-2134 1 Washer
32 KM-92200-2135 1 Washer 10.2 x 19x 0.8
33 KM-130C0812 2 Bolt, Flanged
34 KM-130G0625 3 Bolt, Flanged
35 KM-130G0635 6 /P Bolt, Flanged
36 KM-130G0820 3 Bolt, Flanged
37 KM-130G0830 2 S Bolt, Flanged
38 KM-130G0835 4 Bolt, Flanged
39 KM-130G0845 1 Bolt, Flanged
40 KM-130G0860 2 Bolt, Flanged
41  KM-130G0880 4 Bolt, Flanged
42  KM-315B1000 1 Nut, Hex Fine
43  KM-410B1000 1 Washer, Plain
44  KM-461F0800 3 S  Washer, Spring
45  KM-481J2800 1 Circlip
46  KM-551A0314 1 Pin, Dowel
47  KM-670B1507 1 O-Ring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 26 of 77

7254 Tractor

Cylinder Heads And Crankcase

N o
| L
\\\ o
1 o <+
T
W. \\\ _ _ e
e / \\\ o
Ko ; -
/ T n‘. » A /_nun _

\,-L “ul
Ry Mw\\m ,“w <
\L_!A“ mw_..y mv — m_.mmu

\Q W_
\ / \\

\

\\i. w_m.“

—
s

I\
P& -t

P
h1Y
184

]
l
oL

o [ arrs wyllr
\ﬂlu“m nﬂ,.mlmmyrm Ys# ﬂL._\n\\nJ W

, SR /
....... - - A o
, L 3 -mﬁ%,,, S
- fl/.//iv.H / N\ ...\ m /r ..“Vﬂ \\ /

..... m,(m.

4

/
o e TR, /f r.

E w x \AvaA_Rmz .|_W|Vv
P 27 - D g
mmw _mnm.w,,@,,, ) /g.,,mwwﬁ\ WM.A\ /

Yyl .N..,f,\ ),
s s /
/

\

P Jﬂw, IM”HH ’ _‘\.H\\um /
m JN A/ /Amr _A.Mu nm”\ ﬁ\f«mmm wwnu/A/V A\ /_m
Sy, mw IIIIII " d
\ \ © — /N e
Ju#ﬁummw AN A‘PV«V\ 2 ﬁ,
J | / B\
,,w,n _mm“; & - o V,//
> / AL

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor Page 27 of 77
Cylinder Heads And Crankcase

Ref#  Part Number Qty S/P/F  Description
1 KM-11004-2142 Gasket, Head
2 KM-11008-2145 Head, Cylinder
3 KM-11008-2146 Head, Cylinder
4 KM-11022-2072 Cover, Rocker
5 KM-11022-2073 Cover, Rocker
6 KM-11060-2466 Gasket, Breather
7 KM-11060-2470 Gasket, Rocker Cover
8 KM-13271-2105 Plate, Breather
9 KM-14091-2064 Cover, Breather

10 KM-16126-2225
11 KM-49015-6239
12 KM-49120-6127

Valve, Breather
Cover, Crankcase
Crankcase, (Includes Ref. Nos. 13 and 19).

13 KM-59071-2079 Joint

14 KM-92009-2308 Screw
15 KM-92043-1037 Pin

16 KM-92049-2242 Seal, Ol
17 KM-92049-2243 Seal, Ol
18 KM-92093-2086 Seal

19 KM-92141-2118 Bearing, Plane

20 KM-92141-2119 S Bearing, Plane
21  KM-92151-2158 S Bolt, M8 x 55
22  KM-92151-2159 S Bolt, M8 x 80
23 KM-92170-2002 Clamp

24  KM-92191-2105 Tube

25 KM-130G0630
26 KM-130G0830

/P Bolt, Flange
S Bolt, Flange

WARNODNORNONMNRRPRRPRPRONRPRPREPNRNNRPRRERRERRERN

27  KM-130G0845 Bolt, Flange
28 KM-130G0860 Bolt, Flange
29 KM-172G0822 Bolt, Stud
30 KM-670B2011 O-Ring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
7254 Tractor

Dash Panel And Steering Wheel

Page 28 of 77

B Yad 4 ~,
26— N A4
£0 ~— 11
naA L A
I 21 / — 1 f
/ / rd e
4 / v
/ / ye Y
/ e /
~ TR / / /
—_— e Vi / d /
= BT, / o V4 . / —
¢ e ////IW//F//MIJJI i / 7o v / 'y
SRR / o0 AN o / / pnad/
LRI of =30 &7 ey / (f
il [ 4 I \V & JFIA / W
////////// T La N sy 7 / Wy
ey 4 Ty b g > 4 / 8l
IS 7 7 A FEY WE LY / I
W//////////// 18 o I
SN 4 i NN 4 (f P
WNE= ‘i . ¢ . 1 L
NEE= =, S /‘\u I [P
= / N\ I {1l ] iny|
g N\ SO /msf‘/ e I — e
| . N & Ry Ny —
Ny N\ SRR 8 Y ) 9 L -
| ~ O\ AR I |
SN Ao e AN ] [
R SN SNy i
N, =uv N ) i
hY SN N A s
I NS /s
) A
~ i/
1/
~{
1.
~ \ -
7 = W W ~ o
e \W//?‘*\\\\\ y RN AN yro AN ~. 0
A NN DIy ™ 7o N 7
2B ///WW / S T AN = /
vy v 4 PN 1 i\ ~ /S
a7 /}’//’ //7/’/ Vs & | Ny =y e
o (W1 S O/ | A N N %
S0y Vi P | A e N Y
7 ! IR L PN Ry AN
iy = / ! AR/ /- Yo S N - 14
! RN N L YO NN e
L N AN e
VW e F&7° ey N
VNl g @2y
RAY-a=s ST avA TN S
R4 2N AP B
11 a5 W LT e
11 = WU s & N
I B NNg LS S
i S N Y
11 \ s
1 Y (Vi
1y Y = e
Ay e
3\ ra
A ~

.
N

g
i
r
1 7
i N 7
i NS
1 \Vi
% A%
i [y
] o
i
i
|
l
|
|
1
v \
7 \
f AY
A}
AN NN
— ZL

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor

Dash Panel And Steering Wheel

Page 29 of 77

Ref#  Part Number Qty S/P/F  Description
1 603-0711 1 S  Tab Assembly, Throttle
2 629-3061 1 Wire Harness, Dash
3 631-0076 1 Boot, Steering Shaft
4  631-04007A 1 S Dash
5 703-05132 1 S  Plate, Throttle Mtg.
6  710-0604A 2 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x .625
7 710-0924 4 /P Screw, Pan Hd., 1/4-20 x .75
8 710-3013 6 /P Screw, Hex Cap, 1/4-20 x .5 GR5
9 712-0237 1 S  Nut, Hex Lock, 5/16-24
10 712-0292 2 /P Nut, Speed, 1/4-20
11  712-0116 1 S Nut, Hex Insert Jam Lock, 3/8-24
12 723-3013 1 S  Washer, Friction, .515x 1.5 x .12
13  725-2017 1 Plug
14  725-3265 1 Panel, Instrument Refer to 759-04053 Service
Kit
725-3285 12 Bulb
735-0688 12 Plug
15  725-3274 1 Switch, Headlight
16  725-3276 1 Switch, PTO
17  725-3277 1 S Switch, Ignition
18 725-3279 1 S Switch, Hazard
19  731-3209 1 Steering Wheel, Soft Grip
20 731-3210 1 Cover, Steering Wheel
21  731-3298 1 Handle, Throttle
22 731-3344 1 Panel, Dash Insert
23  736-0242 1 /P Washer, Belleville, .34 x .872 x .06
24  736-0329 3 S  Washer, Lock, 1/4
25 736-0112 2 /P Washer, Belleville, .531 x 1.62 x .045
26 736-3052 1 /P Washer, Flat, .406 x 1.0 x .105
27  746-3086A 1 Cable, Throttle
28  759-3950 1 S  Key Set, Ingition
759-04053 1 Service Kit

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 30 of 77

/
/
/ Tamv a—
s NMW k@/a B ‘
s ‘l/ ‘
, MW AW T.s.\l\
\ w/
e .
/ e
‘ —_ /! o /
/ o . wvﬂ\ M
<+ ﬂ@mwwhﬁu\ o~
nnui/i o e
=) - Y T W =
W <= . \ww /.!b , mw /
o | & e DA
@B L ! ( /M&@w %Mﬂ \
~ RS ey = D
ﬁ /.! \ﬂ/%.\ﬁ;v\\\\\W“\ﬂH#/ /ﬂN\_W/ «@ ( ! —
S vl AL/ N S
S w@/ ROSNYaN Yoo @
- > A & NS M\/Nﬁwé?& VL =
+ ) T Ay A s R
N J a Amw =W ot v
[37) _/ ,/?.m ' =4 M” g %mw \@,@VV ~ e
Lo 2 \ Y N\ Xy Y o < ©
o) ~ i, / N\ Z A%M\%.: ».NNW\WWWHW = w“
» S~ wmy : NN TR e
w F //‘VA\”& v \ W\\\ M.NMV\ ) ﬁw\Hﬂ, mﬂ w\“ \ /
e ,/// %)) AWM, v /mmmmmm\m\ww Awmw; \M]M #M\ \\w‘\ \\
— h AN N/ - ,hr\,%/W\ 84/
© TN o WL
P o
< “ Q s w/v,y ) M B
I e@v/mu\_ VW <
e s e,
o _5AT : W
— o LS \
o A &M\Hﬁl/f \
== oy " /d
% .M _mmmwvﬂ %/ o [N
= c fuwmw ZI N
=9 it
38
~CE it \m/w\/,@ , 2
~ Q0 e
N
AN

)
N2

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor
Differential And Final Drive

Page 31 of 77

Ref#  Part Number Qty S/P/F  Description

1 619-3060 2 S  Housing, Axle
2 661-3014 2 Brake Assembly, Drum
3  710-0538 10 /P Screw, Hex Cap Lock, 5/16-18 x .625 GR5
4  710-1695 4 Screw, Socket Hd. Cap, 3/8-16 x 1.0
5 710-3119 4 /P Screw, Hex Cap Lock, 3/8-16 x .75 GR5
6  710-3238 24 Screw, Hex Cap Lock, 7/16-14 x 1.75 GR5
7  711-1326 1 Shaft, Axle Stub RH
8 711-1327 2 Shaft, Axle
9 711-1358 1 Shaft, Axle Stub LH

10 711-1389A 1 /P Shatft, Differential Lock Actuator

11  715-0226 8 Pin, Dowel, .3752 x .75

12 715-3010 4 /P Pin, Dowel, .25 x .75

13  716-0180 2 Ring, Retaining

14  716-0195 2 Ring, Retaining

15  716-0196 2 Ring, Retaining

16  716-0390 2 Ring, Retaining

17  716-0391 4 Ring, Retaining

18 716-0396 1 Clip, Rotor

19 716-0397 1 /P Ring, Retaining

20 717-1120 4 Gear, Differential, 10T

21 717-1173 1 Shaft, Cross

22  717-1178 2 Shaft, Cross

23  717-1180 1 Block, Differential Pinion

24  717-3316 1 Gear, Bevel, 65T

25  717-3317 2 Gear, Miter, 14T

26 717-3471 1 Gear, Drop Axle, 42T RH

27 717-3478 1 Gear, Drop Axle, 42T LH

28  718-0666 1 Carrier, Differential

29  718-3104 1 Collar, Differential Lock

30 718-3105 1 Yoke, Differential Lock

31 718-3112 1 Cover, Bearing

32  721-0495 2 Seal, Oil, 50mm x 75 mm x 10mm

33 721-0496 1 Seal, Oil

34  721-3020A 2 S Seal Oil, 1.181 x 2.453 x .276

35 732-0187 1 Spring, Compression

36  736-0355 1 /P Washer, Flat, .56 x 1.0 x .04

37 736-0715 4 Washer, Thrust, 1.12 x 1.75 x .03

38 741-0721 2 /P Bearing, Ball

39 741-1104 2 /P Bearing, Ball

40 741-1107 2 Bearing, Ball

41  741-1112 2 Bearing, Thrust

42 741-3033A 2 S Bearing, Ball

43  741-3080 1 Bearing, Needle

44  761-3071 2 Drum, Brake

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

[o0]
\_

=2

Page 32 of 77

Amw“ \ ‘

WWW HHHHH...I 7 >

mmmwMIunlunHHnw

m Y ,ﬂunlnuuumnmmwmww

I..;plll .m\un W Mlu,.,

- \ S m ||w w‘i —_ n%rbm?
\\ y, \“\“Pf ._m.\ - \mx..i\ mmww ¢ m%@wﬁ:
N PG )
Y e S YN
[ N 114N
\ Vg \“\ \ o g _ n D
{7 €W P b m_ilw
\‘ \ gt N Vol
\ f . \ A V. 2 T g .mmvl .“w...llk\llr///
(==t / 0 (e
/ //v =R _ /v. , 4
//rllmwm””“llMlll \ \\M“L mmwwﬁuuuwuun“ N . o™
- d / B e "~
w | —1
Y Mmf 2 o \
L —. | S
A - N ;,/' \\\\Jrkm“;
,”N Amxu\ _ %\mqmuummm..mmmwm
o ww - < M 2N > < _w“mmm\\nummmm.mum
_mm“ N s MIV |W“mw\\ -— Q] MMU MMW \\/Wm WTW.\RM\\A K \.1”“,/
G| TSN WAy
-y o
e © M MW ﬁmmmmuwmmmww
) g i\ ——
- A‘F iguaaanV’
~ o e i
_ﬁmw.‘-,/ ||||||| ™ @ /N5 \m
Ny 5 & r/
B -\ a: R
. mmw;r xwy . . .ular/, ;_7 ¥
o /,/ Lmlu, ngB@ .
Q A
S | f S
= < N\ / = |
D S _ H &
[}
n_N_ w t~ o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor Page 33 of 77
Electrical
Ref#  Part Number Qty S/P/F  Description
1 KM-11009-2766 1 Gasket
2 KM-11052-2068 1 Bracket
3  KM-14083-2055 1 Cover, Flywheel
4  KM-21066-2079 1 Regulator, Voltage
5 KM-21121-2090 1 Coil, Ignition, No. 1
6 KM-21121-2091 1 Coil, Ignition, No. 2
7  KM-21193-2177 1 Flywheel Assembly
8 KM-26004-1093 1 Fuse
9 KM-26030-2326 1 Harness (Includes Ref. No. 8)
10 KM-27010-2170 1 S  Switch
11 KM-27010-2182 1 Switch
12 KM-590331-2127 1 Coil, Charging
13  KM-92009-2273 4 Screw
14  KM-92022-2104 2 Washer
15 KM-92027-1568 4 Collar,8.3x11.5x9
16 KM-92037-2101 1 Clamp
17 KM-BPRZ2ES 2 Plug, Spark
18 KM-92072-1195 1 Band
19 KM-92151-2097 1 Bolt, 12 x 30
20 KM-92170-2060 4 Clamp
21  KM-92171-2060 1 Clamp
22  KM-92200-2119 1 Washer, 12.2 x 40 x 3.0
23  KM-130G0520 4 S Bolt, Flanged
24  KM-130G0630 2 /P Bolt, Flanged
25 KM-130G0812 2 Bolt, Flanged
26 KM-130G0816 2 /P Bolt, Flanged
27  KM-130G0820 4 Bolt, Flanged
28 KM-214B0510 1 Screw, Pan
29 KM-241B0406 1 Screw, Pan
30 KM-510A5100 1 Key, Woodruff

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 34 of 77

Engine And Drive Shaft

7254 Tractor

P/// [+ &

N , _

] \\\
S
)] N
- M

Do e S .
= L S \mwmww/

{1 \ N N V7 A\

2N © 7 N
/// /IM //// B . AI, %W_ AM N 7 \\WWWV
) L e . o
O\ Y b el \\\ , R _ﬁ e

- Fr—————mmoo————s o T o

< /M P - M@m A ™ \y AN L‘w \mw

] k : P Yy
o U° ‘ - ! ' _ S8 N 7T i
N [N 5 w / 4 b 7 \\ 7 i o)
/ RN W - B NS & | 7 4 i Y N

F @A T s Ay ¥y 7 4 |

/ N \\/ o EN gy s A// ) w / \N\\ | \\\ \

/\A V tn mmw / ?\Y = (AN i\ A \\\

) A / W 0 N, Y 4 . /

y \MWW w\ 7 Mﬂ [Le] 3 N T Vy 4 /, Vi /
vy VY TS & 7 W/ X
7/ S N e N )\
¥ 7 %/ P e EWM A1 \J (=== e
174 Vo, e 7---‘ AN A e
/ / S x_/i w 6 , @ b AR -

S/ . - 4 N
. \ ——> \ N =
) ™ ¥ <t
7 ,
—
@Ww
uw _/ N
7 . N
\\A //l .’), ll\\..lh
\\ M quiw{r%L@iAT / o)
/ / m N J Y]
/ @ NPT T VA .
D SO 4 IUL
[ 7
- ) ke
o s Nt e 4
A\v \\\\\\\\ T - —cP
S y
/ // ﬂ/ w\\
st AR o
. n . A\ /N/ QTM\ — -
\7MMWA u, M / ,//, /W/ \\\ v
4% N \ s @
w 5 N ﬁ \ o Y]
\ ’ & g
. A N -— o e
— R R —\
T w‘ \ ¥ Axﬂ% — [ep]
/Mwa / \\ A mmm N
Py SIS )
el w
/ym €< e
\ / 0 g // /
- Y
/@mw \\‘_ // /
e NN
\ \_Aﬁw.. @ N
) @W SN
R = 4 Tt // Mv
/\“,
.M ."_c mmww
R M&mw_
r

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor
Engine And Drive Shaft

Page 35 of 77

Ref#  Part Number Qty S/P/F  Description
1 703-3521A 1 /P Plate, Engine Mtg
2 703-3684 1 Bracket, Filler Neck
3 703-3688 1 Bracket, Radiator Mtg. RH
3 777530632 1 Graphic, Warning
4  703-3689 1 Bracket, Radiator Mtg. LH
4 777530632 1 Graphic, Warning
5 703-3691 1 Plate, Radiator Baffle
5 777530631 1 Graphic, Fan Warning
5 777530633 1 Graphic, Warning
6 703-3692 1 Bracket, Radiator Mtg
7 703-3722 1 Bracket, Ovrflw Bottle Mtg
8 703-3739 1 Plate, Baffle RH
9 703-3740 1 Plate, Baffle LH
10  703-4063 1 S  Shield, Heat
11  710-0357 2 Screw, Square Hd. Set, 3/8-16
12 710-0514 4 /P Screw, Hex Cap, 3/8-16 x 1.0 GR5
13  710-0597 2 /P Screw, Hex Cap, 1/4-20 x 1.0 GR5
14  710-0599 4 /P Screw, Hex Wash Hd Tapp 1/4-20 x .5
15  710-0607 12 /P Screw, Hex Wash Hd Tapp 5/16-18 x .5
16  710-0623 4 /P Screw, Hex Wash Hd Tapp 3/8-16 x .75
17  710-1260A 8 /P Screw, Hex Wash Hd Tapp 5/16-18 x .75
18 710-1376 1 /P Screw, Hex Cap, M8-20 x 16
19 710-3015 9 /P Screw, Hex Cap, 1/4-20 x .75 GR5
20  710-3208 6 Screw, Hex Cap, M10 x 1.5 x 25
21 712-0324 11 /P Nut, Hex Nylon Insert Lock 1/4-20 GR8
22  712-0431 4 S Nut, Hx FInge Lock, 3/8-16
23  717-3498 1 Shaft, Drive
24  718-3132 1 S Cooler, Oll
25  722-3022 1 S Tape, Foam, .625 wide 42in.
26 723-3061 1 Seal, Heat Baffle 96in.
27  725-3282 1 Wire, Battery Neg
28  725-3289 1 Wire, Battery Pos
29  726-0154 4 S Tie, Cable - Push Mount
30 726-0205 7 /P Clamp, Hose
31 726-0476 1 Clamp, Hose - Adjustable
32  726-0480 6 Clamp, Hose
33  731-04018 2 Grommet
34  731-3364 1 S  Shroud, Fan
35 735-0226 2 Grommet
36 736-0173 7 /P Washer, Flat, .28 x .74 x .063
37  746-04015 1 Cable, Choke Control
38 751-3130 1 Fuel Line 5/16 ID 94in.
39 751-3166 1 Muffler
40 751-3177 1 Hose, Filler to Radiator
41  751-3185 1 Radiator
42  751-3187 1 Hose, Lower Radiator
43  751-3189 1 Hose, Engine to Filler Neck
44  751-3192 1 S  Cap, Remote Filler
45  751-3190 1 Filler Neck, Remote Radiator
46  751-3193 1 Screen, Radiator
47  751-3203 1 /P Hose, Intake Air
48  KM-49040-2065 1 Pump, Fuel
49

KM-49019-108 A7\ mMVAMOVTer PigrtS'eom



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor
Engine And Drive Shaft

Page 36 of 77

Ref#  Part Number Qty S/P/F  Description
50 KM-11060-2467 2 Gasket, Exhaust
51 KM-461F0800 4 S  Washer, Spring
52 KM-317R0800 4 /P Nut, Hex
53 KM-92038-2101 1 Key, Crankshaft
54  KM-43078-2055 1 Bottle, Over Flow
55  KM-39062-2086 1 Tube
629-3063 1 Harness, Engine not shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 37 of 77

7254 Tractor

Fender And Running Board

. n?\ , \\G/Nwmmmﬂ/ w
o , Kmm/a TR J
s A, N NN T
> N S
/ - // -4 /HN///
Y i\ . NN
i ~ NN
“%ﬂ ) //// /Q / \¥MV\NW.
4 Y- \\ ww N
e @ i L -7 \\\\
ﬁ/ ) \m\ A \“\\\ \ - raalayy ;\ d \\\
,/%N AN 7 /| ; e
AN 2NN H , ,
NN/ R
NG -
ww A\ <FYS // N\
_/( 77 Y w // . ,nm,_ /UM / // / /N/N/
\\\\\\4‘ ////N/R ﬁV ‘v J _/1 //—l /1/ VM / // / //H/\‘ -
- A y \ - RN \ \ // AN
& ) L T N W \ / \%ﬂ/
~ I, _ﬁ.IIIfIIIM, ,/ / Vo ///////;
® T /f B ) //
| o T 7)) |
P ‘..|\l|.-‘ \VA \ \\ \ \ / \\ \ ;
@ \\\\R\lwwww e N \w /i / \WH\\ / \\
£ S LI (R (- NS S =S A
- “m / \%\ / e / /uv / \\ P ate g AM
e JE [ \ / \\\MW\ JR
kmmﬁ A ,\W // w\“ \ﬂ, ~ / / WV\\ \m\ “ /
AN AN ey
aliy A\ WA 7 .
flavs V/V 2\ v/ < 1
] - el oA 3 7 ] Su—
I\ / y < o ¢ .
/f \\\ / \ \ A S~ \ 7 P ‘@8 73
\.‘,‘//ﬂMVW %‘M.“N\ Nﬁ\l@w\%% @N\ a// A/ \ 57 “\ \\ 4 -\\\\Hu\\ ol
P AV L L RN iy P
ﬁ\\ /« mm% \_ \‘_ /me\ﬂ \ /V /v \\n\% o mmm mmﬁm
- \ i \\ 3
/! Q= -———q / N\ 9}
, L NV - by
mw_, _ \ \ /fw“\ / ' // - \\,_.wﬁ-na N%
= N Yol mm_, A..Mu m\ x% &
™~ /AMMMNM\ : (3] o \\M Ni\m
_Aﬂﬂ lllllllllll S \nnn“\\ \AM@WMGr
S s
o) Bt [ \\\ e 4
", et
. ¥ m o @
s N

Y
25
Pae)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor
Fender And Running Board

Page 38 of 77

Ref#  Part Number Qty S/P/F  Description
1 625-0023B 1 S  Light Assembly, Rear RH
725-3262 1 S  Bulb Only, Tail Light
725-3263 1 S  Bulb Only, Reverse Indicator Light
629-3059 1 Harness, Tail Light
2 625-0024B 1 S  Light Assembly, Rear RH
725-3262 1 S  Bulb Only, Tail Light
725-3263 1 S  Bulb Only, Reverse Indicator Light
629-3059 1 Harness, Tail Light
3 703-3451 1 Bracket, Seat Mtg. LH
4  703-3572 1 Bracket, Seat Mtg. RH
5 703-3754 1 Bracket, Rear Seat Support
6  710-0604A 8 /P Screw, Hex Wash Hd. Tapp 5/16-18 x .625
7  710-3038 4 /P Screw, Hex Cap 5/16-18 x .875 GR5
8 710-0206 4 /P Screw, Hex Cap 1/4-20
9 710-3021 3 /P Screw, Hex Wash Hd. Tapp 5/16-18 x .625
10  710-3008 2 /P Screw, Hex Cap 5/16-18 x .75 GR5.
11 710-1242 8 /P Screw, Truss Phillips Hd 5/16-14 x .75
12 710-1260A 3 /P Screw, Hex Wash Hd. Tapp 5/16-18 x .75
13  710-0971 2 Screw, Pan Hd. 5/16-18 x 1.0
14  726-3057 4 S  Clip, Tail Light
15  726-3046 12 /P Clip, Ratchet Fastener
16  726-0211 6 S  Speed Nut, 'U' Type, 5/16-18
17  731-3324 1 S  Cover, Fender
777530630 1 Graphic, Warning
18  731-3289 1 Fender
777530635 1 Graphic, Warning
777D06180 1 Graphic, Series 7000 Posi Trak
19 631-04005 1 Cover, Fender, RH
20 631-04006 1 Cover, Fender, LH
21  735-0669 1 Pad, Floor, RH
22  735-0670 1 Pad, Floor, LH
23  735-0690 4 Grommet, .4375ID x .75
24 736-3089 4 /P Washer, Flat, .345 x 1.0 x .100
25  750-04143 4 S  Spacer
26  750-3310 4 Spacer, Flange, .3125 x .4375 x .625

WWW.mymowerparts.com



Page 39 of 77

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor
Foldable ROPS

T

-«

I =N
% W ,JIF\NMNHMHHV
mmw b W
i e
7 \AM H/ s
,,f!_‘wuw
/CI*\\
/
7
mm“\\\
— /
i 7
/ / -~
y J
; \\oA e
_umuw@%i&}u\@ /__ﬁ\ oo
g\ A N S A
| M/\MHHW 9 A%_ W i
)/ 0
N k N \l\lmmmWW@WHf\,u\M1iiUVfl mWNﬂﬁf%//MH/N/
) , | 3 Ani SN

/ A
/ -ty
S 77 HIN
/ \\ / \ // wmwmmnmw
.\\ \\\ K Au. \mﬂ ‘ \BW \\
v / A I
vy A Y o
\\ \“ ,\ \N _l \\\ & /_\\\ B mmw
/ ' \\.HM“ r
L S mFT o
. ] 7
/: T o =y unnnn\
Ny T R
Nuﬂnm
/
/

< a%
\\\\L‘- W
| %
(o)) P
w

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor
Foldable ROPS

Page 40 of 77

Ref#  Part Number Qty S/P/F  Description
1 603-0716 1 S ROPS Assembly, Lower
2 603-0717 1 ROPS Assembly, Upper
3 603-0858 1 Mounting Assembly, ROPS RH
4  603-0861 1 Mounting Assembly, ROPS LH
5 710-0376 2 /P Screw, Hex Cap, 5/16-18 x 1.0 GR5
6  710-0515 2 Screw, Hex Cap, 1/2-20 x 3.5 GR5
7  710-3032 8 /P Screw, Hex Cap, 1/2-13 x 1.25 GR5
8 710-3131 8 /P Screw, Hex Cap, 1/2-13 x 1.0 GR5
9 711-1610 2 Pin, Clevis, .5x 3.5
10 712-3046 2 /P Nut, Hex Jam, 5/16-18
11  712-3058 2 S Nut, Hex Nylon Insert Lock, 1/2-20
12 712-3066 2 S Nut, Hex, 1/2-20 GR5
13  714-3003 2 S  Pin, Internal Cotter
14  725-3280 2 Light Assembly, Hazard
725-3286 2 S  Bulb, Light
15 736-0921 2 S  Washer, Lock, 1/2
16  731-0757-16 16in. Conduit

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 41 of 77

WWW.mymowerparts.com

7254 Tractor

Frame




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Qty S/P/F  Description

Page 42 of 77

7254 Tractor
Frame
Ref # Part Number
1 603-0666
2 703-3503
3 703-3497A
4 703-3379A
5 703-3463
5 703-05137
6 710-3083
7 710-0276
7 710-0451
8 710-1260A
9 712-3004A
10 726-0455

1 Frame

1 S  Lever, Hood Latch

1 /P Bracket, Running Board Mtg. LH

1 /P Bracket, Running Board Mtg. RH

1 Bracket, Hood Latch Mtg (mfg date 110102 &
before)

1 S  Bracket, Hood Latch Mtg (mfg date 110202 &
after)

3 /P Screw, Hex Cap, 5/16-18 x 1.375 GR5

2 /P Screw, Carriage, 5/16-18 x 1.0 (mfg date
110102 & before)

2 /P Screw, Carriage, 5/16-18 x .75 (mfg date
110202 & after)

6 /P Screw, Hex Wash. Hd. 5/16-18 x .75

5 /P Nut, Hex Flange Lock, 5/16-18

1 Latch, Hood

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 43 of 77

7254 Tractor

Front Axle 4AWD

.n/_

Se~tmpens 2l wuH

<.
<
fe] /,,/.r
e
» e Hul!..imm ’
) ==y

HMMW/%W TS
% -y
Pl
—
W/
\
”@ )
SN
m [o'e]
PMWA, _
! N , \\
g
N ;v\ on
’ -
XV\ o VTmﬂv \“ \\ \_
Ay . e
// N / p U\ \\\\

N /
S9N wwwww.‘%

/ \ Yo
AT

\\\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor
Front Axle 4AWD

Page 44 of 77

Ref#  Part Number Qty S/P/F  Description

1 603-0735-0637 1 /P Plate, Steering Cylinder Mtg
2 618-3207 1 S  Axle Assembly, Front 4WD
3 710-1843 4 Screw, Hex Cap, M12-1.75 x 25.GR8
4  710-3006 1 /P Screw, Set, 5/16-18 x 3/8
5 710-3067 12 /P Screw, Hex Cap, 1/2-13 x 1.75 GR5
6 711-1410 1 Stud, Cylinder Mtg
7 712-3016 2 /P Nut, Hex Nylon Insert Lock 5/8-11 GR5
8 712-3083 12 /P Nut, Hex Nylon Insert Lock 1/2-13 GR8
9 712-3107 1 /P Nut, Hex Lock, 3/4-10

10 717-3502 1 S  Cylinder, Steering

11 717-3513 1 S  Shaft, Drive 4WD

12 719-3158 2 Bracket, Axle Mtg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 45 of 77

7254 Tractor
Fuel Tank

//u-. -

o\
!
/ A

)

A /
/i
W, _\
\ ﬁ\.,ff!:

H
=
e
T
B
¢
i

I
WL

..I:HH.I..III...I
"
JWJ/ "o,
SO
/3 A
& Y

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor

Fuel Tank

Ref #

Part Number

Page 46 of 77

Qty S/P/F  Description

~NOoO O~ WNPE

703-3563
710-0817
710-1260A
736-0231
751-3124B
751-3175
751-3200A

Bracket, Front Tank Mtg
Screw, Hex Wash Hd Tapp 5/16-18 x 1.25

1

4

3 /P Screw, Hex Wash Hd Tapp 5/16-18 x .75
4 S  Washer, Flat, .344 x 1.125 x .12

1 S Cap, Fuel

1 S  Sensor, Fuel Level

1 Tank, Fuel

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

I~ \
7 - .
- N\ \mmmAmA,AM//, A
© . R Y //QQ \
~ TN, \ b7 NN W 8
~ Pl | N \\\“N\ \WW/ .
w p o AL —————
) L ) &Rm/w o / \M@\ e 7
g S WO )
Wi ( /
o \MWA // i mx \\\\ vv N\\N LR o
e \\V\ ik pE:
W oa b i \ /
S 4 X
Y )
ALy AR . P )
/MWM%W\ \ .% MW_ )/ S /,u/ N\ \\,\& N ﬁ/ ,7/ 5
NI e 4 M\Jt%\\ = . , R
Wl ) T < AN
, e & SRR
LRI . ) | //// \ |\ LAV ~
y IRV St Ry
/ 4 | e
N P S I
o VA ~
\\\\\\\\Mwmﬂw/w W " R ™
P
(9]
0
2 |
5
r/ \, | o
um“w J. \\L_ o
\RV//,H//M \_
W ///mmw/fﬂ o

0

Q

c

@

o

5 =

2 ( H.\.mw

2 V4 _h

© = X\ //
O
— —
Q=
CHD) '

3

3% . s
E I\ /{.m/ q\ww\umkaﬁfﬂuW//
< m 3 MMM\W ,Q\\A’/ I!#J
: &~/ .
~I > > a \

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor
Hood, Grill And Side Panels

Page 48 of 77

Ref#  Part Number Qty S/P/F  Description
1 603-0719-0637 1 S  Hinge Assembly, Hood
2 603-0784-0637 1 /P Bracket, Side Panel Mtg. RH
3 603-0785-0637 1 /P Bracket, Side Panel Mtg. LH
4  603-0924-0637 1 /P Bracket, Side Panel Mtg. RH Rear
5 603-0925-0637 1 /P Bracket, Side Panel Mtg. LH Rear
6 625-0052 1 S  Headlight Assembly
6 725-3161A 4 S  Bulb, Headlight Not shown
7 703-3394 1 S  Screen, Intake
8 703-3712 1 Shield, Upper Heat
9 703-3764 1 Bracket, Panel Mtg.
10 703-3765 1 Shield, Lower Heat
11 710-0473 6 /P Screw, Truss Hd, 10-24 x .5
12 710-0599 14 /P Screw, Hex Wash Hd Tapp 1/4-20 x .5
13  710-0751 4 /P Screw, Hex Cap, 1/4-20 x .62 GR5
14  710-3170 4 Stud, Cylinder, 5/16-18 Thrd
15 712-0272 6 /P Nut, Hex Sems, 10-24
16 712-0324 4 /P Nut, Hex Nylon Insert Lock, 1/4-20
17  712-0431 2 S  Nut, Hex Flange Lock, 3/8-16
18  712-3004A 4 /P Nut, Hex Flange Lock, 5/16-18
19 726-3056 4 Latch, 1/4 Turn Panel
20 727-3194 2 Cylinder, Gas Spring
21  759-04113A 1 /P Hood, Service Kit Replaces 731-3277, Refer
to diagram Hood 759-04113A
21  731-06889 1 S Hood Replaces 731-3277
21 777D05419 1 Graphic, Hood RH Not shown
21  777D05420 1 Graphic, Hood LH Not shown
21 777D06178 1 Graphic, Model 7254 Posi Trak Not shown,
Right
21  777D06179 1 Graphic, Model 7254 Posi Trak Not shown,
Left
22 731-3278 1 Panel, Side RH
23  731-3279 1 Panel, Side LH
24  732-0936 4 Clip, Spring
25  732-0937 4 Spring, Compression
26  736-0272 2 S  Washer, Flat, .510 x .1.0 x .060
27  738-0380 2 S  Screw, Shoulder, .5 x .27 Lg 3/8-16
28  726-04010 1 Clip, Retaining

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 49 of 77

7254 Tractor

Hood, Service Kit 759-04113A

| n“”mw .

-
0\
f__j( m wmn,%?

AR
_._f ‘fw ,._,_._w

e umnuprrw. Fu_st

-

11. "
| 7___-_! .._U_

4. i r,..,.l...-.__

i

e
£y

[ tam ]

_n.l,l...i}L

2,
=9

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor
Hood, Service Kit 759-04113A

Page 50 of 77

Ref#  Part Number Qty S/P/F  Description
1 703-05652 1 RH Hinge Bracket
2 703-05653 1 LH Hinge Bracket
3  703-05655A 1 Hood Mounting Bracket
4  703-05782 1 /P Hood Latch Bracket
5 710-0224 1 S  #10-16 x .500 Hex Screw
6 710-0607 4 /P 5/16-18 x .50 Screw
7  710-1242 4 /P 5/16-14 x .75 HiLow Screw
8  710-0895 2 1/4-20 x .750 Screw
9  710-3025 2 /P 5/16-18 x .625 Bolt
10 712-04063 2 /P 5/16-18 Nylon Flange Lock Nut
11  714-0104 1 S  Cotter Pin
12 726-0233 4 /P Push Nut
13  731-05161 1 S  Hood Cover
14  731-06889 1 S Hood
15  732-04281A 1 /P Latch Spring
16  747-1323A 1 Pivot Rod
17  783-04714 1 S Latch Plate
18 783-04717A 1 /P Pivot Latch Bracket
721-04162 2 Foam Strip Not shown
736-0400 2 S  Flat washer Not shown
726-0272 1 /P Clamp Not shown
759-04113A 1 /P Service Kit Includes all parts shown

WWW.mymowerparts.com



Page 51 of 77

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor
Hydraulics

o
oo LW Tz
©n N
=
[Pl P~ Y,
w0 1oo) §
oo p
~ow s ”,_o
L S54 \\\,\\ Ny
- \HHV.I&M WMV\ ”,u_,
o | L AL\
’ .. A SR W0
TN s I
“ay A wz0 N S e N
TNy 7 3 | 2Py L] VY
= ~ c N
. y, o 0 o~ | \
\ 0w \\ Li 7_. mD M.J P~ A//L A e -
1 e ST
P~ i ——
muh . %Wm N/
- -
g = / 7 \\
A = !
i \Hnu\\ k,
e

| m i
i = m% -
N \uwww v
| \“\
2z | \ /

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor Page 52 of 77
Hydraulics
Ref#  Part Number Qty S/P/F  Description
1 710-0607 9 /P Screw, Hex Wash Hd. Tapp 5/16-18 x .5
2  712-3004A 2 /P Nut, Hex Flange Lock 5/161-18 GR5
3 726-0132 2 /P Clamp, Adjustable Hose
4  726-04004 5 Clamp, Hose
5 726-0475 5 Clamp, Hose
6 727-3012 3 /P Fitting, 90 Degree
7 727-3168 2 Hose, Steering
8 727-3177 1 Tube, Oil Cooler Return
9 727-3178 1 Hose, Oil Return
10 727-3182 1 Tube, Lift Return Line
11 727-3184 1 Hose, Lift Cylinder
12 727-3185A 1 /P Hose, Lift Inlet
13 727-3187A 1 /P Hose, Steering Pressure
14  727-3188A 1 /P Hose, Steering Tank
15  727-3199 1 Manifold, Return
16 727-3209 1 Tube, Cylinder Return
17  737-3127 1 Fitting, 90 Degree
727-3188  727-3188 1 S Hose-STRG Pump RET
727-3187  727-3187 1 S  Hose-Aux PMP/STRG
727-3185  727-3185 1 S  Hose-STRG Pump/VLV

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 53 of 77

.
[\

mw.i..%l

T .6

WWW.mymowerparts.com

- — -
N L /
/ // 4
wooN
N ] w,
(Y p
L0 @
XN Mwwiw”
/m%/ N -
N, ~
[e)]
(o]
—.iII
—

Lift Valve And Position Control

S

e <4 I

O o o

@®© © ,

— = e i

.

" o L

3 o

Nl e L

N~ ///I{..F,I.NI &u W
////Wp«i’@



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor
Lift Valve And Position Control

Page 54 of 77

Ref#  Part Number Qty S/P/F  Description

1 603-0663 1 Link Assembly, Feedback

2 603-0664 1 Link Assembly, Input

3 603-0776 1 Hub Assembly, HI-LO Shifter

4  703-3360 1 S  Link, Feedback

5 703-3610 1 Bracket, Lift Brace

6  703-3697 1 Bracket, Valve Mtg

7  703-3698 1 Handle, HI-LO Shifter

8 703-3762 1 Bracket, Lift Mtg

9 703-3763A 1 /P Handle, Lift
10  710-0564 3 /P Screw, Hex Cap, 1/4-20 x 2.75 GR5
11  710-0607 7 /P Screw, Hex Wash Hd. Tapp 5/16-18 x .5
12 710-3008 2 /P Screw, Hex Cap, 5/16-18 x .75 GR5
13 711-1316 2 Ferrule, Feedback Adjustment
14  711-1612 1 Pin, .25 x 1.0
15 711-1614 1 Link, Valve
16 712-0324 7 /P Nut, Hex Nylon Insert Lock 14-20 GR8
17  712-3004A 2 /P Nut, Hex Flange Lock, 5/16-18 GR5
18 712-3029 2 /P Nut, Hex Jam, 1/2-20 GR5
19 715-0120 1 S  Pin, Spirol, 3/16 x 1.0
20 718-3130 1 Valve, Hydaulic Lift
21  723-3013 1 S  Washer, Friction, .515x 1.5 x .12
22 731-3321 2 Grip, Handle
23  732-0330 1 S  Spring, Compression
24 732-0499 1 Spring, Compression
25 736-0185 1 S  Washer, Flat, .375 x .738 x .063
26  736-3022 2 S  Washer, Belleville, .53 x 1.375 x .06
27  738-0145 1 S  Screw, Shoulder, .5 x .835:3/8-16
28  741-0491 2 Bearing, Nylon Flange .5 ID
29  747-3394 1 Rod, Feedback

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 55 of 77

7254 Tractor
Lubrication

o

(@) iy

0 = o 5 sz ()
@

— f!-fif._...m\mv

H,Mm%g

el
\

Fa )

[ f\, s
P i ,nuA !..\WW Iu:
N mm M J
Zeganv? T\
P
T 5
IR TP A o R
O e
(Am @
Lv Ilullw
(g &
- -
o nn\\\\.\.-..nfb "
ok Al —— O s R,

——

e
o =

.,/-' A ﬁ A ﬂh

WWW.mymowerparts.com

N,
VI 2
n..n.“. FPANNY \w -
\ / /U”%,.;wvr \v/“ \._‘mm ) h\.\\ /v
\j, AN e g e B! / A \
A /A s ﬁ\ o (P>
A / /v.t / _ yd .._‘y AP
,,,/ / v},, P © / i N
T P e
(LY [ (&
== ) < Vu\
YOS
\\




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor Page 56 of 77
Lubrication
Ref#  Part Number Qty S/P/F  Description

1 KM-11009-2566 2 Gasket, Drain Plug
2 KM-13107-2281 1 Shatft, Oil Pump
3  KM-13280-2061 1 Holder, Oil Pump
4 KM-14091-2065 1 Cover, Oil Pump
5 KM-16115-2126 1 Cap, Oil Filler
6 KM-16154-1075 1 Rotor, Pump Outer
7 KM-16154-1076 1 Rotor, Pump Inner
8 KM-32153-20769H 1 Pipe, Oil Gauge
9 KM-49065-2078 1 S  Filter, Ol

10 KM-49065-2082 1 Filter, Oil Suction

11  KM-52005-2132 1 Gauge, Ol

12 KM-59051-2354 1 Gear, Spur, 33T

13 KM-99969-1395 1 /P Drain, Oil

14  KM-92042-014 2 Pin

15 KM-92066-2099 2 Plug, Drain

16 KM-92144-2053 1 S  Spring

17 KM-130G0616 3 S Bolt, Flanged

18 KM-130G0625 2 Bolt, Flanged

19 KM-600A1300 1 Ball, Steel

20 KM-670B2010 1 O-Ring

21  KM-670B3025 1 O-Ring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

~ = »
L
c—” ,.ilt.-r.ﬁ \\““L
-
(@) P 4
l
S s
o , %p ,
e L T
(@] —~— \ ‘ 1y -
a 1l ; w\/ _
o gD \
, el
e g
G
\
A
///
A,
Eﬂ \\\\\
A
A
o
/
"l
....... TSha
- T - RN
e
- T m
vnv

ST R

T
3

R
57 e

7254 Tractor
Pedestal

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor Page 58 of 77
Pedestal
Ref#  Part Number Qty S/P/F  Description
1 703-3383A 1 S Pedestal
2 703-3717 1 Bracket, Dash Mtg. RH
3 703-3721 1 Bracket, Dash Mtg. LH
4  703-3725 1 Bracket, Steering Column
5 703-3895 1 Bracket, Brake Lever
6  703-4064 1 Bracket, Pump Mtg
7  710-0623 4 /P Screw, Hex Wash, Hd Tapp 3/8-16 x .75
8 710-0642 4 /P Screw, Hex Wash, Hd Tapp 1/4-20 x .75
9  710-0653 4 /P Screw, Hex Wash, Hd Tapp 1/4-20 x .375
10  710-1260A 3 /P Screw, Hex Wash, Hd Tapp 5/16-18 x .75
11  710-3008 2 /P Screw, Hex Cap 5/16-18 x .75 GR5
12 711-1361 1 Shatft, Steering
13 712-0292 2 /P Nut, Speed, 1/4-20
14  712-0411 4 S Nut, Hex Nylon Insert Lock, 5/16-24 GR8
15  712-3004A 2 /P Nut, Hex Flange Lock, 5/16-18
16 714-0104 4 S Pin, Internal Cotter
17  716-0101 1 S Ring, Snap, .75 ID.
18  718-3129 1 Pump, Hydraulic Steering
19  731-3359 1 Lever, Parking Brake
20 736-0343 2 /P Washer, Flat, .33 x 1.25 x .12
21  741-0245 1 S  Bearing, Hex Flange, .75 ID
22 747-3543A 1 Rod, Parking Brake
23  747-3454 1 Pin, Parking Brake Pivot

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 59 of 77

7254 Tractor

Pistons And Crankshaft

\\\\\\ ,/
e .\
A\
7\
lap) / ; \mm\ . \: /
/ W 7 /A “ mw/
_—
J
// ol uwwm\\\ll R\\ e
ey
/(\\.\\\ \\\ Jl\
A_ \mvf
I Lo}
= )/
NG 4
‘1.!: f.JIl..-‘ \\m \\._\J
l.l-l \\\ ,
Illll... A\ o
o~ ,-.lll... // ”“W
-t . , /.
- o e || - \
. jus) o — /

_m/

/ ,
A\ T \& L oSSy
. _,_,_ // J v, ) T, ,—.AV. \\\ \w‘v hm.
A\ Ny ﬂ_:v \ ml\w W )
\ Ny s \ - ’m" ml g l.h
\._“.,//fﬂﬂﬂuuu““‘, F_na“_eil
pd e
[
49}

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor
Pistons And Crankshaft

Page 60 of 77

Ref#  Part Number Qty S/P/F  Description
1 KM-13001-2125 2 Piston
2  KM-13002-2069 2 Pin, Piston
3  KM-13008-6007 2 Ring Set, Piston
4  KM-13251-2058 2 Rod, Connecting (Includes Ref No. 8 [Qty. 2])
5 KM-49119-2198 1 S  Crankshaft Assembly (Includes Ref Nos. 6
and 9)
6 KM-59051-2358 1 Gear, Spur, 33T
7  KM-92036-008 4 Ring, Snap
8 KM-92151-2150 4 Bolt, 7 x 36
9 KM-510A5100 1 Key, Woodruff

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 61 of 77

7254 Tractor
PTO Drive

o

e —
TR
o ﬁ e A(VV\\WL{\‘\\

[
— e
- i—!@ Wwwv \ s

e
ARV

YN
~.
>

Py

ALY Y
S )

WWW.mymowerparts.com

/7 o
. 1 _ 7 pr _
_ @ J R/ & \
e =2 \\ M == yd
Il:-..,ﬂy@ \\ o \ " A‘mmw o
e \ i )
! ) / R
2 \, N
2 4 e AV VL -
o A ST~ V=SV =
e A // M oL,/ /
\ / T =~ @
L= 3 ¢ Vo el
@ T S gt O
/rnW\A/ B / ./HAH\HHNI ///// AVW N\ /ﬁw
AMM )] \\ =4 . e \4“« |
re M o
d - \\\”..\\.-! )




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor Page 62 of 77
PTO Drive
Ref#  Part Number Qty S/P/F  Description
1 618-3189 1 Clutch Assembly, PTO
2 619-3076A 1 S  Housing, Rear
3 710-0751 6 /P Screw, Hex Cap Lock, 1/4-20 x .62
4  710-1238 2 /P Screw, Hex Wash Hd, 5/16-18 x .875 GR5
5 710-3006 1 /P Screw, Cup Set, 5/16-18 x 3/8
6  710-3013 1 /P Screw, Hex Cap, 1/4-20 x .5 GR5
7 710-3118 9 /P Screw, Hex Cap Lock, 3/8-16 x 1.0 GR5
8  710-04003 6 S  Screw, Round Hd, 6mm x 40mm
9 711-1325 1 Shaft, 540 PTO
10  711-1337 1 S  Shaft, Input
11 711-1345 1 Shaft, 2000 PTO
12 711-1371 1 Shaft, PTO Back
13 711-1373 1 Shaft, PTO Actuator
14  716-0180 4 Ring, Retaining
15  716-0200 1 Ring, Retaining
16  716-0201 1 Ring, Retaining
17  716-0384 1 Ring, Retaining
18  716-0393 1 Ring, Retaining
19 716-0397 1 /P Ring, Retaining
20 716-3001 1 S Ring, Retaining
21  717-3469 1 Gear, 540 PTO: 81T
22 717-3479 1 S  Gear, Auxiliary Drive Idler: 28T
23  717-3487 1 Gear, 2000 PTO: 61T
24 717-3490 1 S Gear, Auxiliary Drive Pinion: 28T
25  717-3491 1 S  Gear, Auxiliary Drive: 32T
26 717-3492 1 Gear, 540 PTO Pinion: 14T
27  717-3494B 1 Gear, 2000 PTO Pinion: 54T
28  717-3500 1 Gear, 2000 PTO Pinion: 34T
29  718-0668 1 Gear, Spline Coupling
30 718-0681 1 Cover, 2000 PTO
31 718-3116 1 Collar, 2 Speed
32 718-3134 1 Coupling, PTO
33  719-0551A 1 S  Actuator, PTO
34  721-0496 1 Seal, Oil
35 721- 0497 1 Seal, Oil
36  721-0500 1 O-Ring
37  721-0504 1 Plug, Oll
38  721-0509 1 Seal, Oil
39 721-3020A 1 S Seal Oll
40  732-0187 1 Spring, Compression
41  732-0863 1 S  Spring, Detent
42  732-0980 1 Spring, Compression
43  736-0355 1 /P Washer, Flat, .56 x 1.0 x .040
44  736-0463 1 S  Washer, Flat, .25 x .630 x .0515
45  736-0615 2 Washer, Thrust, 1.007 x 1.542 x .03
46  741-0724 1 Bearing, Sleeve, 20mm x 23mm x 20mm
47  741-0862 1 /P Ball, Detent
48  741-0991 2 Bearing, Sleeve, 13mm x 15mm x 10mm
49  741-1100 1 Bearing, Ball
50 741-1118 1 Bearing, Needle
51 741-3033A 5 S Bearing, Ball
52  741-3037 2 Bearing, Ball
53  741-3057

WWW. mmeOV\‘ierBaTS BHM



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor Page 63 of 77
PTO Drive
Ref#  Part Number Qty S/P/F  Description
54  741-3083 1 Bearing, Needle Thrust
55  748-3094 1 Arm, PTO Select
56  750-1223 1 Spacer, 13mm x 20mm x 14mm
57  750-1228 1 Spacer, .80 x 1.85 x .855
58  736-0570 1 S  Washer, Flat, .865 x 1.145 x .03
59  750-0532 1 S  Spacer, .980 x 1.25 x .420

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 64 of 77

7254 Tractor

Rops

/0

e R .

i .
\\\\\\\\\\\\ - Ny
i

= = ™,

\\\\\ il

5

|||||||||||||||||||||||| L 7N AP ~
2 LN /S L=
AN —
T wmwmwwn\@\ ;o ® \.mmnn\
L N P A
= ;N N4 -
, w4 m_q

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor

Rops

Ref #

Part Number

Page 65 of 77

Qty S/P/F  Description

OO WNPE

(ool

603-0716
603-0718
710-3032
710-3131
712-3066
725-3280
725-3286
736-0921

731-0757-16

1 S ROPS Assembly, Lower
1 ROPS Assembly, Upper
8 /P Screw, Hex Cap, 1/2-13 x 1.25 GR5
8 /P Screw, Hex Cap, /12-13 x 1.0 GR5
2 S Nut, Hex, 1/2-13 GR5
2 Light Assembly, Hazard
2 S  Bulb, Light
2 S  Washer, Lock, 1/2
16in. Conduit

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 66 of 77

7254 Tractor

7 <fr

J-!@wu

24 )

s /n/ﬁ\l
Wnnuﬂﬁﬂﬁx
/ \
(/]
AN
Y &
Ay
R — N\lkn\\\\\x
e e v
T e
\\\ \\\HHHHHHMMWMMHHHHHHN\\\
[

Seat Assembly

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor Page 67 of 77
Seat Assembly
Ref#  Part Number Qty S/P/F  Description
1 603-0860-0637 1 Support, Seat - Upper
2 603-0866 1 Track Ass'y., Seat w/Latch
3 703-3208 1 Track Ass'y., Seat w/o Latch
4  703-3681A 1 /P Tray, Lower Seat
5 703-3711 2 Bracket, Seat Belt
6  710-0376 2 /P Screw, Hex Cap, 5/16-18 x 1.0 GR5
7  710-0451 4 /P Screw, Carriage, 5/16-18 x .75
8 710-0528 2 /P Screw, Hex Cap, 5/16-18 x 1.25 GR5
9  710-0759 4 Screw, Hex Flange, 5/16-18 x .625 GR5
10 710-3250 4 /P Screw, Socket Hd Cap, 5/16-18 x 1.5
11  712-3004A 12 /P Nut, Hex Flange Lock, 5/16-18
12 725-3167 1 S  Switch, Snap Mount (N.O.)
13  732-3080A 2 /P Spring, Compression, 1.28 x 3.5
14  738-0140 4 S  Screw, Shoulder, .435 x .178-5/16-18
15  750-0258 4 /P Spacer, .315 x .750 x .375
16 757-3012 1 S  Seat, High Back
777D04541 1 Graphic, Cub Cadet
777D01782 1 /P Graphic, USA
17  757-3013 1 Belt Assembly, Seat

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 68 of 77

7254 Tractor

o
//
N
An'r
29 s
/ /wvxmuuww \\n\yv &
mmmm\\\x.m“nnfiﬁ v\v
4 . e,
Irl.\, J— R V
- \ \“mmN“ﬂuWﬁ V.MUV_
nwmm.unn.““m“\ \w v\ﬂ . \
m nmmmmu“\, Y, \\k <t N/
X \_ / /
..\.mm A\ Ve g £ | Ak =
V-Julfm_.« 7 Wﬂ )~
_z \.wmmmn. oy y
WMII A.—.WAH MWVl
=
g |
e onm . - _
,, p
-~ ﬂh \\
uunur}/ - .
\mww
- —— N - J _ n‘\\\V» ‘I,Illl..ill
NLTTe@ N ﬁ
: A S
/A\ / n\ ,vh -rlh -
\ A\ \G__
_,III..,!JII:.JI! =y - / / /,
Mﬂu_ .-vmﬂ\ \v _\\U.W // / ,.\\..l m
) = O \ g
~e \ / V, 2 \
g \ / /xwuuunu; N //..T!i#}:
— / _m\l\ o3l ,_ // :_
o \ 7 mvmw il \
" \ ﬂm : \3 0
- / < NMV %) £
£ \
S ,,
n /

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor Page 69 of 77
Starter
Ref#  Part Number Qty S/P/F  Description
1 KM-11012-2226 1 Cap
2 KM-13081-2108 1 Clutch Assembly
3  KM-13091-2068 1 Holder, Brush
4 KM-13168-2131 1 Lever, Shift
5 KM-14024-2205 1 Cover
6 KM-16073-2098 1 Insulator
7 KM-16146-2187 1 Cap, Starter End
8 KM-16146-2225 1 Cone, Starter Nose
9 KM-21039-2059 4 Brush
10 KM-21040-2052 4 Spring, Brush
11 KM-21080-2054 1 Armature.
12 KM-21163-2120 1 S  Starter, Electric
13 KM-27010-2122 1 Solenoid, Starter
14  KM-32085-2097 1 Stopper
15 KM-92002-2277 2 Bolt
16 KM-92015-2146 2 Nut
17  KM-92015-2147 1 Nut
18 KM-92033-2081 1 Ring, Snap
19 KM-130G0835 2 Bolt, Flanged
20 KM-317B0800 2 Nut, Hex
21  KM-461F0800 2 S  Washer, Spring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 70 of 77

7254 Tractor

Three Point Hitch

(4]
-
_/
~h,
(Y
[ =
b J—— s
— Aﬁ/ﬂmm
LS
S &2 A

HmMHHu ///

}m\ﬁwg--.. Mf

IIJ..]III\ L

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor
Three Point Hitch

Page 71 of 77

Ref#  Part Number Qty S/P/F  Description

1 603-0750 2 S Link, Lower Hitch

2 603-0756 1 Link, Lift - Fixed

3 603-0757 1 Link, Lift - Adjustable

4  603-0765 1 Link, Upper Center

5 603-0933 2 Chain Assembly, Check

6 711-0174 2 /P Pin, Clevis, .624 Dia

7 711-1105 2 /P Pin, Klik, 1.75 Lg

8 711-1432 2 Pin, Upper Lift Arm

736-0364 2 S  Washer, Lock 3/4

9 711-1622 2 'U' Clevis, Check Chain
10 711-1648 2 Pin, Clevis, .75 x 2.75
11 712-3018 2 S  Nut, Hex, 3/4-16 GR8
12 712-3058 2 S Nut, Hex Insert Lock, 1/2-20
13 714-0117 2 /P Pin, Internal Cotter, .148 x 3.0
14  714-0147 2 /P Pin, Internal Cotter, .125 x 1.75
15 714-0149B 4 S Pin, Internal Cotter
16 736-0156 2 /P Washer, Flat, .635x 1.12 x .09
17 736-0262 2 /P Washer, Flat, .385 x .87 x .09
18 747-04014 2 Pin, Double Clevis

703-3553 1 /P Bar, Draw (Not Shown)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 72 of 77

7254 Tractor

1ons

Connecti

ission

Transm

\.
///
A
wmmmﬂ o \
N h 5
f S
zmo Mﬂ (/
A\
vwww Wiy N
a” Y >
@ 43 o 5 Mul & /\M \
ﬁﬁim g WROOs
A\ NCREY
I— A%kw = SN
2 WOy
e
(SN N

§ e
, / ; AN
e AR Vi
)0 /HMMM L R // K {
/ e [ WW AD \ A ST /
@\ / 4 4 7 \\ W et 0 #
/P < \ S - . S v
1.// ﬂvw qvv / 1/ i AWM e mmu\ = \“mw\
VY e A
- A - qo Lo
5 W qm % /3 Y
© N g SR
— VF R BASN
\Amqu . u AN
e J/uww. . \ \\ Ty, /////,
¢ Ll / N
- nummuuuuwr w0 Nl e
y/NNWﬁU/H// \ - \Hn“ ol - 3
S e S

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor Page 73 of 77
Transmission Connections

Ref#  Part Number Qty S/P/F  Description

1 603-0748-0637 1 /P Bracket, Lower Hitch RH

2 603-0751-0637 1 /P Bracket, Lower Hitch LH

3 603-0753-0637 1 /P Bracket, Top Link

4  603-0754A-0637 1 /P Bracket, Cylinder

5 603-0758-0637 1 /P Bracket, Drawbar

6  703-3542A 1 /P Shield, PTO

777530634 1 Graphic, Warning

7  703-3548A 1 /P Bracket, Chain LH

8  703-3549A 1 /P Bracket, Chain RH

9  710-0505 4 /P Screw, Hex Cap 7/16-14 x 1/0 GR5
10  710-0964A 8 Screw, Hex Cap 5/8-18 x 1.31 GR5
11 710-1515 1 Screw, Hex Cap 5/8-11 x 1.5 GR5
12 710-3039 4 /P Screw, Hex Cap 5/16-18 x .5 GR5
13  710-3067 2 /P Screw, Hex Cap 1/2-13 x 1.75 GR5
14  710-3119 6 /P Screw, Hex Cap 3/8-16 x .75 GR5
15 710-3131 10 /P Screw, Hex Cap 1/2-13 x 1.0 GR5
16  711-1503 1 Pin, Lift, .75 x 2.125
17  712-3063 8 Nut, Hex Lock, 5/8-18
18 716-0101 1 S Ring, Snap, 75 Dia
19 717-3504 1 S  Cylinder, Lift
20 736-0192 2 S  Washer, Flat, .531 x .93 x .09
21 703-05133 1 Bracket, Hitch Clip
22  747-04109 1 Rod, Top Link Retainer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 74 of 77

]

. -
5 “\ ..\\n\\
s

e P
— e
g Y

w _/ _AIJ!/

d
_ /Jpr ﬂv,i\. . .
o~ \“\ _ A_w(-v
wu.,/ // \ / \w
a4 \ /
_}}}1.,.1 \\ L o €./ \ ,-/
M \,mr\ (&) e \.ﬁ Y & J
// N /) Q)
/4 P 5 A N o
/ iy, A
it NS —_— A~ N
V= VE- U
\m\ D%MWWW = 7NN AWV
/e \Bﬁmmww N
7y /RSN
m .W\ Ammmmy ﬁ\\\.\\._!\ “ \\ fﬂmuw »
@ " AR
= % J © ﬂwp....,
o S
< O uww o\ < /Mw @ _
S NP A N
m A at \\ \v /_
“ % ﬁ L0
T} = 0
N © — _
~ >

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor
Valves And Camshaft

Page 75 of 77

Ref#  Part Number Qty S/P/F  Description
1 KM-11051-2092 2 Bracket
2 KM-12004-2113 2 Valve, Intake
3  KM-12005-2100 2 Valve, Exhaust
4  KM-12009-2060 4 Retainer, Valve Spring
5 KM-12011-2052 8 Collet
6 KM-12016-2063 4 Arm, Rocker
7  KM-12032-2060 4 Tappet
8 KM-13116-2074 4 Rod, Push
9 KM-16007-2052 4 Seat, Spring
10 KM-49078-2060 4 Spring, Valve
11 KM-49118-2138 1 Camshaft
12 KM-92049-2100 4 Seal, Oil
13 KM-92145-2085 1 Spring
14  KM-92151-2165 4 Bolt, M6
15 KM-92152-2077 4 Collar
16 KM-92200-2128 4 Washer, 8.1 x 18 x .5
17 KM-130G0814 4 Bolt, Flanged
18 KM-311B0600 4 S Nut, Hex

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor
Wheels

B Y
A\
h\Y
A\Y
AN
VL
&
Y, %
\ T,
L .
Y @
>
Tg,
R g
Vi v
A
7
44
s/
re
r 44
ol
L'y 4 I
Ly &
F &y
'y
&y
&

7
A/

e
-,
S

/
e

AN

)
F
f/

~
T i I/
1 i I / I il
1l I A Y. 7
i i foF e / // W
i 7o VY s
i i} [ ] /// a7 A
Il 1 [ | iy
i ~ ) I
L—3 Y I
~ 3, [
A\ [
AN [WY
N VA

Y SN RN
/ ///ﬁ

R

Page 76 of 77

"
!
! 7 W
3 i e S RN
\ ¥ oAl B 10|
! I iy 91 IR T
! I Iy g " gy ~-
1 i 7 v/ // /MII i —
! { | e Vi A g ~
1 A ! ;e // iy 7
1 | /s g/ Ay /
i ey
Vi
S
s
P
—
'
— =
A v
4
i
s
77
s
»
.y
=¥ 4
Gt
73 7
Rl
< L4
Ty
O

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7254 Tractor Page 77 of 77
Wheels
Ref#  Part Number Qty S/P/F  Description
1 634-3045 2 Rim, TURF Tire - Front
634-04018 2 Rim, INDUSTRIAL Tire - Front
734-0255 2 S Valve Stem
2 734-3122 2 S Tire, Turf
734-04020 2 Tire, Industrial
3 634-3046 2 Rim, TURF Tire - Rear
634-04017 2 Rim, INDUSTRIAL Tire - Rear
734-0255 2 S Valve Stem
4  734-3124 2 Tire, Turf
734-04013 2 Tire, Industrial
5 710-1808 10 Screw, Lug, M12
6 710-3294 12 Bolt, Lug, M14 x 1.5 x 20

WWW.mymowerparts.com



